
1018RE&1218RE Parts Manual

1018RE/3369RE
1218RE/4069RE

Parts
Manual

Part No.515003120002
Rev: A
Jun 2021

GTJZ 0608E (2132E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

长沙市宁乡高新技术产业园区金洲大道东 128 号
0731-87116111            hr@sinoboom . com. cn            ww w.sinoboom. com. cn     

Always For Bet t er Access Solution s
我们一直在追求新的高 度

尺寸：210×285mm

20mm

20mm

产品说明书
PRODUCT MANUAL





Operating, servicing and maintaining this vehicle or
equipment can expose you to chemicals including engine
exhaust, carbon monoxide, phthalates, and lead, which
are known to the State of California to cause cancer and
birth defects or other reproductive harm. To minimize
exposure, avoid breathing exhaust, do not idle the engine
except as necessary, service your vehicle or equipment in
a well-ventilated area and wear gloves or wash your
hands frequently when servicing. For more information
go to: www.P65warnings.ca.gov.



Please contact us:
Website : www.sinoboom.com

E-mail : sales@sinoboom.com

Sales Tel : 0086-0731-87116222

Service Tel : 0086-0731–87116333

Address : No.128, East Jinzhou Avenue, Ningxiang High-tech Industrial Park, Changsha,
Hunan, China

Zip Code : 410600

Copyright © Hunan Sinoboom Intelligent Equipment Co., Ltd. All Rights Reserved

The final interpretation right of this manual belongs to Hunan Sinoboom Intelligent Equipment Co., Ltd.

Manual revision history：
REV DATE DESCRIPTION REMARK

A Jun, 2021 Original issue of the manual



APPLICATION
Use the following table to identify the specific serial number for models included in this
manual. Check the model of your machine before consulting the manual, and then use
the correct manual according to the serial number of the model. See the nameplate on
your machine to identify the model and serial number.(See Decals of this manual for
details.)

MODELS
Trade identification

SERIAL NO.
Metric Imperial

1018RE 1018RE 3369RE From 1500200100 to present

1218RE 1218RE 4069RE From 1500300100 to present

NOTE:
• Product model is applied in product nameplate for distinction of products of different main

parameters.

• Product trade identification is applied in marketing and machine decals for distinction of
products of different main parameters, and can be classified as metric type and imperial
type: The metric type of trade identification is applicable to machines for countries/regions
using metric system or as specially required by customers; The imperial type of trade
identification is applicable to the machines for countries/regions using imperial system or
as specially required by customers.





STATEMENTS
Hunan Sinoboom Intelligent Equipment Co., Ltd. (Hereinafter referred to as
Sinoboom) will upload the latest product manual information to the website www.
sinoboom. com as soon as possible. However, due to continuous product
improvement, the information in this manual is subject to change without prior notice.
This manual covers the basic parts information of one or more products. Therefore,
please use this manual according to your needs. If you find problems in the manual or
have suggestions for improvement, feel free to share your feedback with Sinoboom,
and we will address these issues as soon as possible.
Feel free to consult and download the Operation Manual, Maintenance Manual and
Parts Manual of the products you need online at www.sinoboom.com.
Hunan Sinoboom Intelligent Equipment Co., Ltd. retains the right of final interpretation
of the manual.

http://www.sinoboom.com
http://www.sinoboom.com
http://www.sinoboom.com


GENERAL INFORMATION

The special meanings expressed in the illustrations and tables in this manual are
explained as follows：

Add "-1, -2, -3…" after the number to represents an options (one multiple choice),
such as choose 4-1 and 4-2 according to specific needs.

Add "lowercase a, b, c…" after the number to indicate by a variety of components,
such as 4a, 4b, 4c and 4d composition 4.

"A,B,C..." in figure indicates the same parts in many places, and the same place is
indicated by the same symbol.

The diagram indicated by the lead is a local enlargement or a local illustration.

4-1b 4-2b

1

4-2a

4-1d
4-2d

7

4-1a

5

2

8

3

9

6

4-1c 4-2c

10
11

12

 1        215020000110       4           Screw M5×12-A2-70 GB/T 818
 No.          Part No.         Qty.       Description

 2        215040000003       4          Washer 5-A2-70 GB/T 93

 3        203990000003       4         Guard

 5        203050000038       2 LED light, beacon

 4        101053063017      Options, Level sensor installation
4-1a     203150000066       1    Level sensor
4-1b     215010000049       3          Bolt M6×12-A2-70 GB/T 5783
4-1c     215040000004       3         Washer 6-A2-70 GB/T 93
4-1d     215040000033       3         Washer 6-A2 GB/T 97.1

4-2a     203060000076       1  Level sensor
4-2b     215010000050       3         Bolt M6×16-A2-70 GB/T 5783

4-2c     215040000004       3         Washer 6-A2-70 GB/T 93

4-2d     215040000033       3         Washer 6-A2 GB/T 97.1

 6        201990003005       2 Connector
 7        203060000055       2 Limit switch

 8        215040000003       2        Washer 5-A2-70 GB/T 93

 9        215020000215       2        Screw M5×40-A2-70 GB/T 818

 10       203080000173       1               Charger cord and plug

 11       203080000343       1               3 pins plug

 12       101032030115       1                                     Rubber grommet

A

A

B

B

21

21

3

4

1

2

3

4



© Jun 2021 I 1018RE&1218RE Parts Manual

TABLE OF CONTENTS
1 Chassis assembly .................................................................. 3

1.1 Front steer outrigger installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
1.2 Steer link . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
1.3 FL wheel installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
1.4 FR wheel installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
1.5 RL wheel installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
1.6 RR wheel installation. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
1.7 FL tire assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
1.8 Left door assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
1.9 Left door installation. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
1.10 Right door assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
1.11 Right door installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
1.12 Oscillate Cylinder Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
1.13 Ladder Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23
1.14 Counterweight installation-1218RE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
1.15 Chassis Shield Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25

2 Scissor assembly................................................................. 27
2.1 Scissor assembly-1018RE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
2.2 Scissor assembly-1218RE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32

3 Chassis-Scissor-Platform Installation....................................... 37
3.1 Scissor assembly connection . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38

4 Platform assembly ............................................................... 41
4.1 Fixed Platform Assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
4.2 Extended Platform Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
4.3 Fixed Platform Rails Installation. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45
4.4 Extended Platform Rails Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
4.5 Platform Entry Gate Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48

5 Hydraulic System................................................................. 51
5.1 Chassis hydraulic components installation. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52



1018RE&1218RE Parts Manual II © Jun 2021

5.2 Power unit installtaion . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 53
5.3 Scissor arm hydraulic components installation-1018RE . . . . . . . . . . . . . . . . . . . . . . . . . 54
5.4 Scissor arm hydraulic components installation-1218RE . . . . . . . . . . . . . . . . . . . . . . . . . 56
5.5 Hydraulic Tubes Layout-1018RE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
5.6 Hydraulic Tubes Layout-1218RE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 60
5.7 Hydraulic Schematic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63

6 Electrical system ................................................................. 65
6.1 Chassis electrical components installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
6.2 Left door electrical components installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68
6.3 Control panel installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 70
6.4 Right door electrical components installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
6.5 Scissor arm electrical components installation. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 72
6.6 Platform Electrical Components Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 74
6.7 Chassis harness . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 75
6.8 Power Cable Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 78
6.9 upper-lower part wiring harness-1018RE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 80
6.10 upper-lower part wiring harness-1218RE. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 81
6.11 Electrical Schematic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 82

7 Decals ............................................................................... 83
7.1 Decals (GB) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 84
7.2 Decals (CE-Metric) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 87
7.3 Decals (CE-Imperial). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 90

7.4 decals (AS). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 93
7.5 Decals (KCS) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 96

7.6 Decals (ANSI) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 99
7.7 Decals (CSA). . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 102

8 Special Options ..................................................................105
8.1 External power supply installation. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 106
8.2 Footswitch installation. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 108
8.3 Front outrigger installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 109
8.4 Rear outrigger installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 111
8.5 Outrigger hydraulic Tubes Layout . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .113
8.6 Height limit installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .115
8.7 Work light installation. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .117



© Jun 2021 III 1018RE&1218RE Parts Manual

8.8 RCBO installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .118



1018RE&1218RE Parts Manual IV © Jun 2021



1018RE&1218RE Parts Manual 1 © Jun 2021

INTRODUCTION
Thank you for choosing and using the machinery of Hunan Sinoboom Intelligent Equipment
Co., Ltd. Always read, understand and become familiar with the operation requirements of
the machine and its associated safety procedures before operating, maintaining and
repairing the machine. Operating the machine without becoming familiar with its specific
operation requirements and safety procedures poses serious risks. Operators who follow
safety rules and operate the machine carefully and effectively will prevent personal injury,
property loss and accidents.
The information contained in this manual is designed to aid the user in locating and
identifying replacement parts. Component parts of various assemblies and sub-assemblies
are illustrated and accompanied by a descriptive parts list. Exploded drawings are used to
show relative location of component parts in disassembly or assembly order.
This product uses the latest technology and the highest quality components. When
replacement parts are required, Hunan Sinoboom Intelligent Equipment Co., Ltd.
recommends that only the original or recommended parts be used. When ordering
replacement parts, the complete part number and description should be used to ensure
proper identification and delivery of the desired item. This complete identification should
also be used when requesting equipment information.
Consider this manual a part of the machine, along with Operation Manual and Maintenance
Manual, and always keep the manuals with the machine. The owner or administrator of the
machine shall offer all manuals and other necessary information provided by the machine
manufacturer regarding the daily inspection and maintenance to each of the renters. If the
machine is sold, the owner or administrator must pass along the manuals and other
necessary information to the purchaser. The owner or administrator of the machine shall
also provide the manufacturer’s maintenance information to the person responsible for
maintaining the machine.
If you have any questions, contact Hunan Sinoboom Intelligent Equipment Co., Ltd..



© Jun 2021 2 1018RE&1218RE Parts Manual

This Page Intentionally Left Blank



1018RE&1218RE Parts Manual 3 © Jun 2021

1 CHASSIS ASSEMBLY



© Jun 2021 4 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

1.1 FRONT STEER OUTRIGGER INSTALLATION

18

14

8

13

18

14

8

20

9

15

7

4

1

2

53

16

22

21

19

18

14

8

11

6

12

17

10



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 5 © Jun 2021

No. Part No. Qty. Description

1 215010000259 1 Bolt M10×65-8.8-ZnD GB/T 5789

2 215030000109 1 Nut M10-8-ZnD GB/T 6183

3 102004030189 1 Pin XGΦ30-386[Z]

4 115003033268 1 Tire and wheel assembly installation， front right

5 214030003009 2 Bushing, self-lubricating,30×34×25

6 115003033240 1 Tire and wheel assembly installation， front left

7 102004030195 2 Pin assembly Φ30-50

8 102004030217 4 Pin ZGΦ25-70[Z]

9 215020000012 6 Screw M6×20-A2-70 GB/T 70.1

10 115003033326 1 Pin XGΦ30-83[Z]

11 102004030196 1 Steering linkage

12 103006030010 2 Washer

13 102004030002 1 Cylinder,steer

14 101012010044 4 Keeper pin

15 215040000004 6 Washer 6-A2-70 GB/T 93

16 215010000106 2 Bolt M12×70-8.8-ZnD GB/T 5783

17 115003033250 1 Weldment,front outrigger

18 215010000234 4 Bolt M8×20-8.8-ZnD GB/T 5789

19 115003033327 1 Pin XGΦ30-83[Z]

20 214030000035 1 Bushing, self-lubricating

21 215030000029 2 Nut M12-8-ZnD GB/T 889.1

22 215040000037 2 Washer 12-200HV-ZnD GB/T 97.1



© Jun 2021 6 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

1.2 STEER LINK

No. Part No. Qty. Description

1 215030000077 1 Nut M24×2-8 left GB/T6173

2 215030000076 1 Nut M24×2-8 GB/T6173

3 104009030042 1 Mounting head 1

4 104009030062 1 Mounting head 2

5 102004030210 1 Link

3
2

5

1
4



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 7 © Jun 2021

1.3 FL WHEEL INSTALLATION

6 14
10 12 3

9

5
18

1 2
15 13

7
17

6

4

16

8

11



© Jun 2021 8 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

No. Part No. Qty. Description

1 115003033238 1 Plate, baffle

2 115003033237 9 Bolt, self-made

3 105001030025 1 Washer, seal

4 215060000015 1 Cotter pin 6.3×63-ZnD GB/T 91

5 102004030251 Left wheel options

5-1 102004030140 1 FL tire assembly(See TIRE AND WHEEL ASSEMBLY for breakdown)

5-2 204080000030 1 Tire and wheel assembly, non-marking， front left(See TIRE AND WHEEL
ASSEMBLY for breakdown)

6 215010000229 8 Bolt M6×10-8.8-ZnD GB/T 5789

7 207050000001 1 Seal

8 214030000035 1 Bushing, self-lubricating

9 214010000020 1 Bearing 33212 GB/T 297

10 215030000060 1 Nut M30×2-8-ZnD GB/T 9457

11 214030003009 2 Bushing, self-lubricating,30×34×25

12 105001030024 1 Washer

13 214010000019 1 Bearing 33217 GB/T 297

14 105001030030 1 Cap, dust

15 104009030021 1 Hub assembly

16 115003033264 1 Connection disc, steer left

17 103002030047 1 Washer

18 215030000063 9 Nut M16×1.5-10-DKL DTF 6177.2



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 9 © Jun 2021

1.4 FR WHEEL INSTALLATION

15

18

5
10

2 6 11
14

1 4

9
12 16 13

17
8

8

3

7



© Jun 2021 10 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

No. Part No. Qty. Description

1 102004030254 Right wheel options

1-1 102004030139 1 FR wheel assembly(See TIRE AND WHEEL ASSEMBLY for breakdown)

1-2 204080000031 1 FR wheel assembly (non-marking)(See TIRE AND WHEEL ASSEMBLY for
breakdown)

2 214010000019 1 Bearing 33217 GB/T 297

3 215060000015 1 Cotter pin 6.3×63-ZnD GB/T 91

4 215030000063 9 Nut M16×1.5-10-DKL DTF 6177.2

5 103002030047 1 Washer

6 104009030021 1 Hub assembly

7 115003033252 1 Steer link disc

8 215010000229 8 Bolt M6×10-8.8-ZnD GB/T 5789

9 214010000020 1 Bearing 33212 GB/T 297

10 207050000001 1 Seal

11 115003033237 9 Bolt, self-made

12 105001030025 1 Washer, seal

13 215030000060 1 Nut M30×2-8-ZnD GB/T 9457

14 115003033238 1 Plate, baffle

15 214030003009 2 Bushing, self-lubricating,30×34×25

16 105001030024 1 Washer

17 105001030030 1 Cap, dust

18 214030000035 2 Bushing, self-lubricating



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 11 © Jun 2021

1.5 RL WHEEL INSTALLATION

8

7

13
14 15

16

5

18
4

17

3

1

2

12

19

10
611



© Jun 2021 12 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

No. Part No. Qty. Description

1 215030000109 1 Nut M10-8-ZnD GB/T 6183

2 102004030189 1 Pin XGΦ30-386[Z]

3 215010000259 1 Bolt M10×65-8.8-ZnD GB/T 5789

4 215040000005 4 Washer 8-ZnD GB/T 93

5 102004030218 1 Plate, cover

6 215020000025 2 Screw M8×30-8.8-ZnD GB/T 70.1

7 102004030254 Right wheel options

7-1 102004030139 1 FR wheel assembly(See TIRE AND WHEEL ASSEMBLY for breakdown)

7-2 204080000031 1 FR wheel assembly (non-marking)(See TIRE AND WHEEL ASSEMBLY for
breakdown)

8 215080000028 9 Nut 5/8"-18UNF

9 203010003027 1 Drive motor

10 215030000108 2 Nut M8-8-ZnD GB/T 6183

11 102004030212 1 Pad

12 214030003009 2 Bushing, self-lubricating,30×34×25

13 204020000039 1 Drive reducer

14 215040000052 6 Washer 16 GB/T 1230

15 215080000008 6 Screw 5/8"-11UNC-1.75inches GR8

16 215010000229 2 Bolt M6×10-8.8-ZnD GB/T 5789

17 215020000030 4 Screw M8×45-8.8-ZnD GB/T 70.1

18 215040000034 4 Washer 8-200HV-ZnD GB/T 97.1

19 115003033251 1 Wheel carrier, Rear



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 13 © Jun 2021

1.6 RR WHEEL INSTALLATION

16

1

6

83

14
18

1754

11
2

9

12

7

15

10

19

13



© Jun 2021 14 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

No. Part No. Qty. Description

1 102004030251 Left wheel options

1-1 102004030140 1 FL tire assembly(See TIRE AND WHEEL ASSEMBLY for breakdown)

1-2 204080000030 1 Tire and wheel assembly, non-marking， front left(See TIRE AND WHEEL
ASSEMBLY for breakdown)

2 102004030212 1 Pad

3 215080000008 6 Screw 5/8"-11UNC-1.75inches GR8

4 215020000030 4 Screw M8×45-8.8-ZnD GB/T 70.1

5 215040000005 4 Washer 8-ZnD GB/T 93

6 204020000039 1 Drive reducer

7 115003033251 1 Wheel carrier, Rear

8 215040000052 6 Washer 16 GB/T 1230

9 215030000108 2 Nut M8-8-ZnD GB/T 6183

10 214030003009 2 Bushing, self-lubricating,30×34×25

11 215020000025 2 Screw M8×30-8.8-ZnD GB/T 70.1

12 203010003027 1 Drive motor

13 215030000109 1 Nut M10-8-ZnD GB/T 6183

14 215010000229 2 Bolt M6×10-8.8-ZnD GB/T 5789

15 215010000259 1 Bolt M10×65-8.8-ZnD GB/T 5789

16 215080000028 9 Nut 5/8"-18UNF

17 215040000034 4 Washer 8-200HV-ZnD GB/T 97.1

18 102004030218 1 Plate, cover

19 102004030189 1 Pin XGΦ30-386[Z]



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 15 © Jun 2021

1.7 FL TIRE ASSEMBLY

No. Part No. Qty. Description

1 204080000030 1 Tire and wheel assembly, non-marking， front left

1-1 102004030004 1 Rim

1-2 204080000029 1 Rubber tire (non-marking)

2 102004030140 1 FL tire assembly

2-1 102004030004 1 Rim

2-2 204080000008 1 Tire

3 204080000031 1 FR wheel assembly (non-marking)

3-1 102004030004 1 Rim

3-1 204080000029 1 Rubber tire (non-marking)

4 102004030139 1 FR wheel assembly

4-1 102004030004 1 Rim

4-2 204080000008 1 Tire

1-1 1-2
3-1 3-1

2-1 2-2 4-1 4-2



© Jun 2021 16 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

1.8 LEFT DOOR ASSEMBLY

35

35

27 3

1

16

28

17

19

34

21 18

25

11

14

25

13

20

11 10

9

33 5

21

23

2
12

15

29 4
24

23

11

26
6

30

32

22

31

21

18

8

7



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 17 © Jun 2021

No. Part No. Qty. Description

1 210010000007 2 Spring strut

2 215020000025 2 Screw M8×30-8.8-ZnD GB/T 70.1

3 215020000236 16 Screw M6×16-A2-70 GB/T 70.3

4 215010000244 4 Bolt M12×40-8.8 ZnD GB/T 5789

5 102004030041 1 Mount, latch

6 215010000058 2 Bolt M8×25-8.8-ZnD GB/T 5783

7 101032030095 1 Rubber grommet

8 115003033120 1 Mount, hydraulic valve

9 215010000233 4 Bolt M8×12-8.8-ZnD GB/T 5789

10 115003033179 1 Bracket, filter

11 215030000109 7 Nut M10-8-ZnD GB/T 6183

12 215040000034 2 Washer 8-200HV-ZnD GB/T 97.1

13 115003033134 1 Left Hoods Installation

14 102004050022 1 Hydraulic tank

15 115003033117 1 Weldment, Left door

16 115003033331 1 Top cover

17 115003033140 1 Power Unit Installation

18 215010000235 17 Bolt M8×25-8.8-ZnD GB/T 5789

19 215010000257 4 Bolt M8×45-8.8-ZnD GB/T 5789

20 102004030035 1 Bracket, electrical control box

21 215030000108 14 Nut M8-8-ZnD GB/T 6183

22 215010000229 2 Bolt M6×10-8.8-ZnD GB/T 5789

23 215010000239 4 Bolt M10×30-8.8-ZnD GB/T 5789

24 215030000110 6 Nut M12-8-ZnD GB/T 6183

25 215010000238 3 Bolt M10×25-8.8-ZnD GB/T 5789

26 215040000005 2 Washer 8-ZnD GB/T 93

27 215030000025 16 Nut M6-8-A2-70 GB/T 889.1

28 209050000009 2 Hinge assembly

29 102004030260 2 Pad

30 215010000243 2 Bolt M12×30-8.8-ZnD GB/T 5789

31 102004030011 1 Plate, cover

32 215010000230 2 Bolt M6×16-8.8-ZnD GB/T 5789

33 202080000046 1 High press filter

34 115003033119 1 Mount, motor assembly

35 215030000027 4 Nut M10-8-ZnD GB/T 889.1



© Jun 2021 18 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

1.9 LEFT DOOR INSTALLATION

No. Part No. Qty. Description

1 209030000003 1 Handle

2 215030000025 4 Nut M6-8-A2-70 GB/T 889.1

3 209050000006 1 Lock

4 102004030007 2 Pad

5 115003033126 1 Left door

6 215030000026 2 Nut M8-8-ZnD GB/T889.1

7 215020000236 4 Screw M6×16-A2-70 GB/T 70.3

8 215020000023 2 Screw M8×20-8.8-ZnD GB/T 70.1

5

3 2

8

1
6

4

7



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 19 © Jun 2021

1.10 RIGHT DOOR ASSEMBLY

16

16

23

18
10

4

14

17

3

1

25

13

12

1
19

25

24

5

9

27

20

6

11

7

21 8
22

26

2

15

5



© Jun 2021 20 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

No. Part No. Qty. Description

1 215010000244 12 Bolt M12×40-8.8 ZnD GB/T 5789

2 101032030095 1 Rubber grommet

3 115003033333 1 Top cover

4 215030000109 3 Nut M10-8-ZnD GB/T 6183

5 215010000235 12 Bolt M8×25-8.8-ZnD GB/T 5789

6 102004030041 1 Mount, latch

7 115003033172 1 Weldment, Right door

8 215040000005 2 Washer 8-ZnD GB/T 93

9 215030000108 2 Nut M8-8-ZnD GB/T 6183

10 215030000025 16 Nut M6-8-A2-70 GB/T 889.1

11 102004030240 1 Right Hoods Installation

12 115003033171 1 Battery Holder

13 115003033149 3 Screw rod

14 115003033166 3 Holding plate

15 215010000243 2 Bolt M12×30-8.8-ZnD GB/T 5789

16 215030000027 4 Nut M10-8-ZnD GB/T 889.1

17 209050000009 2 Hinge assembly

18 215020000236 16 Screw M6×16-A2-70 GB/T 70.3

19 102004030260 2 Pad

20 215040000034 2 Washer 8-200HV-ZnD GB/T 97.1

21 215020000021 2 Screw M8×12-8.8-ZnD GB/T 70.1

22 115003033337 1 Plate, bending

23 210010000007 2 Spring strut

24 115003033335 1 Cover, Charger

25 215030000110 14 Nut M12-8-ZnD GB/T 6183

26 115003033336 1 Rubber grommet

27 215020000025 2 Screw M8×30-8.8-ZnD GB/T 70.1



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 21 © Jun 2021

1.11 RIGHT DOOR INSTALLATION

No. Part No. Qty. Description

1 215020000236 4 Screw M6×16-A2-70 GB/T 70.3

2 209050000006 1 Lock

3 102004030007 2 Pad

4 215030000026 2 Nut M8-8-ZnD GB/T889.1

5 102004030105 1 Right door

6 209030000003 1 Handle

7 215030000025 4 Nut M6-8-A2-70 GB/T 889.1

8 215020000023 2 Screw M8×20-8.8-ZnD GB/T 70.1

7
24

6
8

5

1 3



© Jun 2021 22 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

1.12 OSCILLATE CYLINDER INSTALLATION

No. Part No. Qty. Description

1 102004030003 2 Oscillate cylinder

2 215010000235 4 Bolt M8×25-8.8-ZnD GB/T 5789

3 101012010044 4 Keeper pin

4 102004030211 4 Pin XGΦ30-135[Z]

2
3

4

2
3

4

1



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 23 © Jun 2021

1.13 LADDER INSTALLATION

No. Part No. Qty. Description

1 215010000073 4 Bolt M10×35-8.8-ZnD GB/T 5783

2 215030000027 4 Nut M10-8-ZnD GB/T 889.1

3 102004030186 1 Ladder

4 215010000244 4 Bolt M12×40-8.8 ZnD GB/T 5789

5 215030000110 4 Nut M12-8-ZnD GB/T 6183

6 102004030208 1 Ladder

5
4

6

4531

2



© Jun 2021 24 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

1.14 COUNTERWEIGHT INSTALLATION-1218RE

No. Part No. Qty. Description

1 102004030188 1 Counterweight 2

2 215030000029 2 Nut M12-8-ZnD GB/T 889.1

3 215010000096 2 Bolt M12×45-8.8-ZnD GB/T 5783

4 102004030203 1 Snab plate

5 215040000037 4 Washer 12-200HV-ZnD GB/T 97.1

6 102004030198 1 Counterweight 1

3
5

5 2

4

1

6



CHASSIS ASSEMBLY

1018RE&1218RE Parts Manual 25 © Jun 2021

1.15 CHASSIS SHIELD INSTALLATION

2

7

3

10

9

1

4

8

5

6



© Jun 2021 26 1018RE&1218RE Parts Manual

CHASSIS ASSEMBLY

No. Part No. Qty. Description

1 102004030245 5 Rubber Grommet

2 215010000229 8 Bolt M6×10-8.8-ZnD GB/T 5789

3 215020000073 4 Screw M12×30-8.8-ZnD GB/T 70.1

4 215010000234 4 Bolt M8×20-8.8-ZnD GB/T 5789

5 115003033236 1 Weldment, Chassis

6 102004030241 10 Rubber Grommet

7 102004030202 2 Plate, cover

8 102004030287 2 Bracket

9 102004030209 1 Clamp board

10 215030000110 4 Nut M12-8-ZnD GB/T 6183



1018RE&1218RE Parts Manual 27 © Jun 2021

2 SCISSOR ASSEMBLY



© Jun 2021 28 1018RE&1218RE Parts Manual

SCISSOR ASSEMBLY

2.1 SCISSOR�ASSEMBLY-1018RE

1

22

13

12

2

7

2

35

5

35

4

3

21

20
19

34

10

9

33

A

A

A

A

A

A

B

C

D

E

F

F

F

F

F

F



SCISSOR ASSEMBLY

1018RE&1218RE Parts Manual 29 © Jun 2021

27
11

29

14

26

31

29

12c

12a

12a

12b

30
28

8
25

32
23

26

6

31

27
17

29
15

29

16

30
18

8
25

32

26
6

31

29
15

29
11

27

26
24

31

29
15

29
11

27

A

B

C

D

E

F



© Jun 2021 30 1018RE&1218RE Parts Manual

SCISSOR ASSEMBLY

No. Part No. Qty. Description

102003010001 1 Scissor assembly

1 102004010040 1 Inner arm 5

2 102004010011 2 Outer arm 3

3 102003010004 24 Pad

4 102004010013 1 Outer arm 1

5 102004010012 1 Inner arm 1

6 102004010025 6 Pin XGΦ38.1-256.5[Z]

7 102004010022 1 Inner arm 2

8 102004010017 2 Washer

9 101015010003 1 Clamp

10 101015030022 2 Special bolt

11 101016010041 12 Washer

12 101016010043 1 Safety arm assembly

12a 101016010048 2 Support plate

12b 215010000069 2 Nut M10×25-8.8-ZnD GB/T 5783

12c 215030000027 2 Nut M10-8-ZnD GB/T 889.1

13 102004010080 1 Outer arm 4

14 102004010079 7 Pin XGΦ38.1-752.5[Z]

15 102004010064 6 Sleeve

16 102004010083 1 Lift cylinder, lower

17 102004010087 1 Plate, cable routing

18 102004010082 1 Keeper pin Φ12-90

19 215010000049 8 Bolt M6×12-A2-70 GB/T 5783

20 215040000004 8 Washer 6-A2-70 GB/T 93

21 102004010091 2 Plate, bending

22 102004010042 1 Arm, inboard

23 102004010014 2 Pin XGΦ38.1-201[Z]

24 102004010090 1 Pin XGΦ38.1-256.5[Z]

25 215040000006 2 Washer 10-ZnD GB/T 93

26 215030000027 13 Nut M10-8-ZnD GB/T 889.1

27 215040000107 13 Retaining ring

28 209020000002 1 Keeper pin Φ12-75

29 214030000032 26 Self-lubricating bearing

30 215010000079 2 Bolt M10×50-8.8-ZnD GB/T 5783

31 215010000011 13 Bolt M10×70-8.8-ZnD GB/T 5782

32 215030000006 2 Nut M10-8-ZnD GB/T 6170

33 215020000264 1 Screw M5×16-A2-70 GB/T70.3



SCISSOR ASSEMBLY

1018RE&1218RE Parts Manual 31 © Jun 2021

No. Part No. Qty. Description

34 215030000025 2 Nut M6-8-A2-70 GB/T 889.1

35 102004010054 2 Outer arm 2



© Jun 2021 32 1018RE&1218RE Parts Manual

SCISSOR ASSEMBLY

2.2 SCISSOR�ASSEMBLY-1218RE

9

18

13

24

24

1

24

24

7

17

17

20

3

38
4

12

16

22

22

34

23

40

30
11

15

A

A

A

A

A

A

A

A

C

C

B

D

E

F

G

G

G

G

G

G

G

G



SCISSOR ASSEMBLY

1018RE&1218RE Parts Manual 33 © Jun 2021

28
19

41
10

39

31

41

31
2

39

41

41

28
29

36
22c

22a

22a

22b21
37

35

3233

25

27

26

21
37

35
33

32

25

25

21

33
32

35
8

39

31
2

41

41

28

19

36

31
5

39

41

41

28

36

19

14

A

B

C

D

E

F

G



© Jun 2021 34 1018RE&1218RE Parts Manual

SCISSOR ASSEMBLY

No. Part No. Qty. Description

102004010048 1 Scissor assembly

1 102004010057 1 Inner arm 3

2 102004010025 7 Pin XGΦ38.1-256.5[Z]

3 102004010013 1 Outer arm 1

4 215010000049 8 Bolt M6×12-A2-70 GB/T 5783

5 102004010090 1 Pin XGΦ38.1-256.5[Z]

6 215040000004 8 Washer 6-A2-70 GB/T 93

7 102004010022 1 Inner arm 2

8 102004010082 1 Keeper pin Φ12-90

9 102004010040 1 Inner arm 5

10 102004010079 9 Pin XGΦ38.1-752.5[Z]

11 102004010073 2 Plate

12 215030000025 2 Nut M6-8-A2-70 GB/T 889.1

13 102004010056 1 Inner arm 4

14 102004010083 1 Lift cylinder, lower

15 215010000094 4 Bolt M12×40-8.8-ZnD GB/T 5783

16 101015030022 2 Special bolt

17 102004010054 2 Outer arm 2

18 102004010080 1 Outer arm 4

19 101016010041 16 Washer

20 102004010012 1 Inner arm 1

21 215010000079 3 Bolt M10×50-8.8-ZnD GB/T 5783

22 101016010043 2 Safety arm assembly

22a 101016010048 2 Support plate

22b 215010000069 2 Nut M10×25-8.8-ZnD GB/T 5783

22c 215030000027 2 Nut M10-8-ZnD GB/T 889.1

23 215020000264 1 Screw M5×16-A2-70 GB/T70.3

24 102004010011 4 Outer arm 3

25 102004010014 3 Pin XGΦ38.1-201[Z]

26 102004010028 1 Pin XGΦ38.1-163[Z]

27 102004010084 1 Lift cylinder, upper

28 215040000107 17 Retaining ring

29 102004010087 1 Plate, cable routing

30 215030000029 4 Nut M12-8-ZnD GB/T 889.1

31 215030000027 17 Nut M10-8-ZnD GB/T 889.1

32 215040000006 3 Washer 10-ZnD GB/T 93

33 215030000006 3 Nut M10-8-ZnD GB/T 6170



SCISSOR ASSEMBLY

1018RE&1218RE Parts Manual 35 © Jun 2021

No. Part No. Qty. Description

34 101015010003 1 Clamp

35 102004010017 3 Washer

36 102004010064 8 Sleeve

37 209020000002 2 Keeper pin Φ12-75

38 102004010091 2 Plate, bending

39 215010000011 17 Bolt M10×70-8.8-ZnD GB/T 5782

40 101016010055 32 Pad

41 214030000032 34 Self-lubricating bearing



© Jun 2021 36 1018RE&1218RE Parts Manual

This Page Intentionally Left Blank

SCISSOR ASSEMBLY



1018RE&1218RE Parts Manual 37 © Jun 2021

3 CHASSIS-SCISSOR-PLATFORM
INSTALLATION



© Jun 2021 38 1018RE&1218RE Parts Manual

CHASSIS-SCISSOR-PLATFORM INSTALLATION

3.1 SCISSOR ASSEMBLY CONNECTION

16 13 17 14

7 5

5

20 4 2012

111713

18 21

18

10 19152

1 98

6

3

3



CHASSIS-SCISSOR-PLATFORM INSTALLATION

1018RE&1218RE Parts Manual 39 © Jun 2021

No. Part No. Qty. Description

1 102002030002 4 Sliding block

2 102003010003 8 Pin

3 102001040001 2 Sliding block

4 102004010041 1 Plate, retaining, upper

5 214030000033 4 Bearing

6 102004010016 2 Pin XGΦ38.1-140[Z]

7 102004010050 2 Pin XGΦ35-125[Z]

8 102004010075 2 Bracket

9 102002030001 2 Sliding block

10 214030000014 4 Self-lubricating bearing

11 215010000071 1 Bolt M10×30-8.8-ZnD GB/T 5783

12 215030000029 4 Nut M12-8-ZnD GB/T 889.1

13 209020000002 3 Keeper pin Φ12-75

14 215030000006 2 Nut M10-8-ZnD GB/T 6170

15 215030000027 2 Nut M10-8-ZnD GB/T 889.1

16 215010000075 2 Bolt M10×40-8.8-ZnD GB/T 5783

17 215040000006 3 Washer 10-ZnD GB/T 93

18 214030000032 2 Self-lubricating bearing

19 215010000011 2 Bolt M10×70-8.8-ZnD GB/T 5782

20 215010000090 4 Bolt M12×30-8.8-ZnD GB/T 5783

21 102004010089 1 Pin XGΦ38.1-618[Z]



© Jun 2021 40 1018RE&1218RE Parts Manual

This Page Intentionally Left Blank

CHASSIS-SCISSOR-PLATFORM INSTALLATION



1018RE&1218RE Parts Manual 41 © Jun 2021

4 PLATFORM ASSEMBLY



© Jun 2021 42 1018RE&1218RE Parts Manual

PLATFORM ASSEMBLY

4.1 FIXED PLATFORM ASSEMBLY

No. Part No. Qty. Description

1 215040000034 4 Washer 8-200HV-ZnD GB/T 97.1

2 102004040107 1 Bracket

3 215050000006 27 Blind rivet 6×14-ZnD GB/T 12618.2

4 102004040085 2 Roller

5 102004040048 1 Fixed platform

6 102003010004 2 Pad

7 215010000057 4 Bolt M8×20-8.8-ZnD GB/T 5783

8 102004040068 1 Plate, cover

71

2

6
4

34

8
5



PLATFORM ASSEMBLY

1018RE&1218RE Parts Manual 43 © Jun 2021

4.2 EXTENDED PLATFORM ASSEMBLY

13

15 14

8
13 5

15

10 16

1

2

7

17

12

3

11 9

4

6

18



© Jun 2021 44 1018RE&1218RE Parts Manual

PLATFORM ASSEMBLY

No. Part No. Qty. Description

1 102004040006 2 Groove

2 102004040061 1 Extended platform

3 102004040108 2 Clamp

4 215010000052 8 Bolt M6×25-A2-70 GB/T 5783

5 102004040063 1 Roller components

6 102004040020 1 Roller

7 102004040062 1 Plate, cover

8 102004040085 2 Roller

9 102004040015 2 Hook

10 215040000034 4 Washer 8-200HV-ZnD GB/T 97.1

11 215010000005 4 Bolt M8×70-8.8-ZnD GB/T 5782

12 215020000024 4 Screw M8×25-8.8-ZnD GB/T 70.1

13 215030000025 32 Nut M6-8-A2-70 GB/T 889.1

14 215010000050 24 Bolt M6×16-A2-70 GB/T 5783

15 215040000033 32 Washer 6-A2 GB/T 97.1

16 215030000026 4 Nut M8-8-ZnD GB/T889.1

17 215050000006 22 Blind rivet 6×14-ZnD GB/T 12618.2

18 215050000008 8 Blind rivet 6×20-ZnD GB/T 12618.2



PLATFORM ASSEMBLY

1018RE&1218RE Parts Manual 45 © Jun 2021

4.3 FIXED PLATFORM RAILS INSTALLATION

No. Part No. Qty. Description

1 102004040016 2 Hook, rail

2 102004040100 1 Rail, right

3 102004040058 1 Rail, left

4 215040000034 4 Washer 8-200HV-ZnD GB/T 97.1

5 215010000163 2 Bolt M8×50-8.8-ZnD GB/T 5782

6 209020000007 2 Lanyard

7 209020000005 2 Lanyard

8 215010000066 4 Bolt M8×65-8.8-ZnD GB/T 5783

9 215030000026 6 Nut M8-8-ZnD GB/T889.1

6

7
5

1

3

2

8
49



© Jun 2021 46 1018RE&1218RE Parts Manual

PLATFORM ASSEMBLY

4.4 EXTENDED PLATFORM RAILS INSTALLATION

12 11

11 9

2

5

1

6

10 14 15

4

12
13 7

15 14
10

8

3



PLATFORM ASSEMBLY

1018RE&1218RE Parts Manual 47 © Jun 2021

No. Part No. Qty. Description

1 102004040055 1 Rail, front

2 216070000001 1 Manual storage container

3 102004040022 1 Tie rod

4 102004040024 1 Tie rod

5 102004040091 1 Rail, right

6 102004040004 1 Rail, left

7 102004040057 2 Clamp

8 209020000007 2 Lanyard

9 215010000050 4 Bolt M6×16-A2-70 GB/T 5783

10 215010000066 10 Bolt M8×65-8.8-ZnD GB/T 5783

11 215040000033 8 Washer 6-A2 GB/T 97.1

12 215030000025 6 Nut M6-8-A2-70 GB/T 889.1

13 215010000051 2 Bolt M6×20-A2-70 GB/T 5783

14 215040000034 10 Washer 8-200HV-ZnD GB/T 97.1

15 215030000026 10 Nut M8-8-ZnD GB/T889.1



© Jun 2021 48 1018RE&1218RE Parts Manual

PLATFORM ASSEMBLY

4.5 PLATFORM ENTRY GATE INSTALLATION
2 8 6

5

7

10 312

4

9

11

15

14 13

1

1



PLATFORM ASSEMBLY

1018RE&1218RE Parts Manual 49 © Jun 2021

No. Part No. Qty. Description

1 209020000007 4 Lanyard

2 215030000025 12 Nut M6-8-A2-70 GB/T 889.1

3 101012040056 1 Lock

4 102004040070 1 Rail

5 215010000205 12 Bolt M6×55-A2-70 GB/T5783

6 101015040007 2 Hinge assembly

7 215010000061 1 Bolt M8×40-8.8-ZnD GB/T 5783

8 215040000033 12 Washer 6-A2 GB/T 97.1

9 102004040065 1 Rail

10 215030000026 1 Nut M8-8-ZnD GB/T889.1

11 102004040007 1 Entry gate

12 101012040078 1 Spring

13 215040000034 4 Washer 8-200HV-ZnD GB/T 97.1

14 215030000026 4 Nut M8-8-ZnD GB/T889.1

15 215010000066 4 Bolt M8×65-8.8-ZnD GB/T 5783



© Jun 2021 50 1018RE&1218RE Parts Manual

This Page Intentionally Left Blank

PLATFORM ASSEMBLY



1018RE&1218RE Parts Manual 51 © Jun 2021

5 HYDRAULIC SYSTEM



© Jun 2021 52 1018RE&1218RE Parts Manual

HYDRAULIC SYSTEM

5.1 CHASSIS HYDRAULIC COMPONENTS INSTALLATION

No. Part No. Qty. Description

1 202040003170 1 Platform Control Valve assembly

2 202080000013 1 Return filter

3 202040003136 2 2-way counterbalance valve

4 204100003000 1 Handle, emergency down

5 202090003003 1 Accumulator

6 102004050053 2 Plate, bending

7 215020000033 4 Screw M8×50-10.9-DKL GB/T 70.1

8 215020000031 4 Screw M8×45-10.9-DKL GB/T 70.1

9 215010000234 4 Bolt M8×20-8.8-ZnD GB/T 5789

7 8

6
3

4

1

9
5

2



HYDRAULIC SYSTEM

1018RE&1218RE Parts Manual 53 © Jun 2021

5.2 POWER UNIT INSTALLTAION

No. Part No. Qty. Description

1 215040000035 2 Washer 10-200HV-ZnD GB/T 97.1

2 215040000006 2 Washer 10-ZnD GB/T 93

3 202010003037 1 Gear pump assembly

4 203010003021 1 Motor assembly

5 215080000001 2 Screw 3/8"-24UNF-1inches GR5

4

3
1
2
5



© Jun 2021 54 1018RE&1218RE Parts Manual

HYDRAULIC SYSTEM

5.3 SCISSOR�ARM�HYDRAULIC�COMPONENTS�INSTALLATION-
1018RE

2 4 3 6

3 6

1
5

4



HYDRAULIC SYSTEM

1018RE&1218RE Parts Manual 55 © Jun 2021

No. Part No. Qty. Description

1 215020000036 3 Screw M8×55-10.9-DKLGB/T 70.1

2 215010000064 1 Bolt M8×55-8.8-ZnD GB/T 5783

3 215040000103 2 Washer 8-100HV-ZnD GB/T 5287

4 216010000012 4 Clamp

5 202040003171 1 Lift control valve

6 215030000005 2 Nut M8-8-ZnD GB/T 6170



© Jun 2021 56 1018RE&1218RE Parts Manual

HYDRAULIC SYSTEM

5.4 SCISSOR�ARM�HYDRAULIC�COMPONENTS�INSTALLATION-
1218RE

6 2 5

7 5 7

1
3

1
4

2

2

2



HYDRAULIC SYSTEM

1018RE&1218RE Parts Manual 57 © Jun 2021

No. Part No. Qty. Description

1 215020000036 6 Screw M8×55-10.9-DKLGB/T 70.1

2 216010000012 6 Clamp

3 202040003171 1 Lift control valve

4 202040000058 1 Lift control valve

5 215040000103 6 Washer 8-100HV-ZnD GB/T 5287

6 215010000064 3 Bolt M8×55-8.8-ZnD GB/T 5783

7 215030000005 6 Nut M8-8-ZnD GB/T 6170



© Jun 2021 58 1018RE&1218RE Parts Manual

HYDRAULIC SYSTEM

5.5 HYDRAULIC�TUBES�LAYOUT-1018RE

S

P

M18X1.5
20

G1 1/4'

G1 1/4'

P G3/8

L G3/8

G1/4 S2

G1/4 S1

TP1 G1/4

OSCR G3/8 OSCL G3/8

CSE
C

D

OR G1/2

1 2 5 4 8

14

14

27 27

14

14

16

16

25

25

26

26

27 27 27 27

10

10

10
10

30
30

23

31
22

19

7

13

21 28 29

15

18

7

11 119

T G1/217

T2 G1/28

3 4

24

12

TP2 G1/423

G1/4 ACC 6

Hydraulic tank

Lower lift cylinder

Steer cylinderPlatform control valve

Return filter

High-pressure filer

Lift pump

Electrical machinery

Left oscillate cylinder Right oscillate cylinder

2SN101SN20 2SN10

1SN06

1SN06

1SN10
1SN10 1SN06 1SN06

1SN06
1SN06

1SN06 1SN06

1SN16

G3/8 G3/8G3/8G3/8

G3/8

G3/8G1/4

G1 1/4G1 1/4

G3/4 G1/2

G3/4



HYDRAULIC SYSTEM

1018RE&1218RE Parts Manual 59 © Jun 2021

No. Part No. Qty. Description

1 213010000122 1 Fitting

2 213010000123 1 Fitting

3 202040000049 1 Ball valve

4 213010000045 2 Fitting

5 213050003421 1 Hose

6 213010003032 1 Fitting

7 213010000005 2 Fitting

8 213010000038 2 Fitting

9 213050003207 1 Hose

10 213050000454 4 Hose

11 213010000249 2 Fitting

12 213050003420 1 Hose

13 213050000468 1 Hose

14 213010000007 4 Fitting

15 213050000467 1 Hose

16 213050000436 2 Hose

17 213010000092 1 Fitting

18 213050001302 1 Hose

19 213060000003 1 Plug

20 213060000006 1 Plug

21 213010000091 1 Fitting

22 213010000136 1 Fitting

23 213010000010 2 Fitting

24 213060000007 1 Plug

25 213010000026 2 Fitting

26 213010000139 2 Fitting

27 213010000047 6 Fitting

28 213010000090 1 Fitting

29 213010003031 1 Fitting

30 213050000464 2 Hose

31 213010003145 1 Fitting, filter screen



© Jun 2021 60 1018RE&1218RE Parts Manual

HYDRAULIC SYSTEM

5.6 HYDRAULIC�TUBES�LAYOUT-1218RE

S

P

M18X1.5
24

G1 1/4'

G1 1/4'

P G3/8

L G3/8

G1/4 S2

G1/4 S1

TP1 G1/4

OSCR G3/8 OSCL G3/8

CSE

C

CSE
C

D

D

OR G1/2

1 2 5 4 8

14

14

31 31

14

14

16

16

38

38

37

37

31 31 31 31

33

33

33
33

30
30

23

40

7

28

28
27

27

29

29

26

25
1817

22

19

22

21

20

7

13

39 36 35

15

10

7

11 119

T G1/234

T2 G1/28

3 4

32

12

TP2 G1/423

G1/4 ACC 6

Hydraulic oil tank Electrical machinery

Lift pump

Platform control valve Steer cylinder

Right oscillate cylinderLeft oscillate cylinder

Lower lift cylinder

Upper lift cylinder

Return filter

High-pressure filer

2SN101SN20 2SN10

1SN06

1SN06

1SN10

1SN10 1SN06 1SN06

1SN10 1SN10

1SN08

1SN10

1SN10

1SN06
1SN06

1SN06 1SN06

1SN16

G3/8 G3/8G3/8G3/8

G3/8
G3/8

G1/4

G3/8

G3/8G1/4

G3/4

G1 1/4G1 1/4

G3/4 G1/2



HYDRAULIC SYSTEM

1018RE&1218RE Parts Manual 61 © Jun 2021

No. Part No. Qty. Description

1 213010000122 1 Fitting

2 213010000123 1 Fitting

3 202040000049 1 Ball valve

4 213010000045 2 Fitting

5 213050003421 1 Hose

6 213010003032 1 Fitting

7 213010000005 3 Fitting

8 213010000038 2 Fitting

9 213050003207 1 Hose

10 213050001302 1 Hose

11 213010000249 2 Fitting

12 213050003420 1 Hose

13 213050000451 1 Hose

14 213010000007 4 Fitting

15 213050000028 1 Hose

16 213050000436 2 Hose

17 213050000761 1 Hose

18 213050000745 1 Hose

19 213010000012 1 Fitting

20 213050000448 1 Hose

21 213010000002 1 Fitting

22 213010000136 2 Fitting

23 213010000010 2 Fitting

24 213060000006 1 Plug

25 213050000755 1 Hose

26 213050000758 1 Hose

27 213010000055 2 Fitting

28 213010000032 2 Fitting

29 213010000087 2 Fitting

30 213050000464 2 Hose

31 213010000047 6 Fitting

32 213060000007 1 Plug

33 213050000454 4 Hose

34 213010000092 1 Fitting

35 213010003031 1 Fitting

36 213010000090 1 Fitting

37 213010000139 2 Fitting



© Jun 2021 62 1018RE&1218RE Parts Manual

HYDRAULIC SYSTEM

No. Part No. Qty. Description

38 213010000026 2 Fitting

39 213010000091 1 Fitting

40 213010003145 1 Fitting, filter screen



HYDRAULIC SYSTEM

1018RE&1218RE Parts Manual 63 © Jun 2021

5.7 HYDRAULIC SCHEMATIC

2 3
1

2

3
1

2

3
1

2

3
2

2 3
1

5
3

4
2

1

P

T

TP
1OR

L
AC

C
PS

2
OS

CL
OS

CR
TP

2
S1

S2

LS

1

1

3

1
2

PS
1

G1
/4

G1
/4 G3

/8

G1
/2

G3
/8

G1
/4

G1
/4

G1
/4

G1
/4

G1
/4

G1
/4

T1
G3

/8

G3
/8

高压
过滤

器

回油
过滤

器

支腿
方向

控制
阀

超重
传感

器

液压
油箱

下举
升油

缸

M1
M2

C

B
A

CS
E

Y7
D

P T

LA
LB

LC

LD

LE

BA

下
举

升
控

制
阀

M

左前
支腿

油缸

右前
支腿

油缸

V1V2V1V2V1V2V1V2

左后
支腿

油缸

右后
支腿

油缸

A1 A B1 B
OAOB

(支
腿功

能选
配)

OAOAOA

(选
配)

转向
油缸

左浮
动油

缸
右浮

动油
缸

FH

FN

FK

Y3
Y4

FLFI

FM

Y8 FO

FD

FJ

FS

FG

FF

FA
FQY9
3FP

Y9
4FR

Y9
9FB

FC



© Jun 2021 64 1018RE&1218RE Parts Manual

HYDRAULIC SYSTEM

2 3
1

2

3
1

2

3
1

2

3
2

2 3
1

5
3

4
2

1

P

T

TP
1OR

L
AC

C
PS

2
OS

CL
OS

CR
TP

2
S1

S2

LS

1

1

3

1
2

PS
1

G1
/4

G1
/4 G3

/8

G1
/2

G3
/8

G1
/4

G1
/4

G1
/4

G1
/4

G1
/4

G1
/4

T1
G3

/8

G3
/8

高压
过滤

器

回油
过滤

器

支腿
方向

控制
阀

超重
传感

器

液压
油箱

下举
升油

缸
上举

升油
缸

M1
M2

C
C

B
B

A
A

CS
E

D

CS
E

D

P T

LA
LB

LC

LD

LE
LG

LF

LH LI

BA

上
举

升
控

制
阀

下
举

升
控

制
阀

M

左前
支腿

油缸

右前
支腿

油缸

V1V2V1V2V1V2V1V2

左后
支腿

油缸

右后
支腿

油缸

A1 A B1 B
OAOB

(支
腿功

能选
配)

OAOAOA

(选
配)

转向
油缸

左浮
动油

缸
右浮

动油
缸

FH

Y9

FN

FK

FLFI

FM

FO

FD

FJ

FS

FG

FF

FA
FQFP

FR
FB

FC



1018RE&1218RE Parts Manual 65 © Jun 2021

6 ELECTRICAL SYSTEM



© Jun 2021 66 1018RE&1218RE Parts Manual

ELECTRICAL SYSTEM

6.1 CHASSIS ELECTRICAL COMPONENTS INSTALLATION

21
2
5

11 16
2
5

6

420
19
9

1
19
7

3
14

13

19

3

10
18

5
2

21

17 19 7

22

8
15

12



ELECTRICAL SYSTEM

1018RE&1218RE Parts Manual 67 © Jun 2021

No. Part No. Qty. Description

1 215030000002 4 Nut M4-8-A2-70 GB/T 6170

2 215040000003 10 Washer 5-A2-70 GB/T 93

3 215020000107 8 Screw M4×20-A2-70 GB/T 818

4 215020000215 2 Screw M5×40-A2-70 GB/T 818

5 215040000032 10 Washer 5-A2 GB/T 97.1

6 203150000046 1 Angle sensor

7 215040000031 5 Washer 4-A2 GB/T 97.1

8 215010000057 1 Bolt M8×20-8.8-ZnD GB/T 5783

9 101016010062 1 Flange

10 215020000214 4 Screw M5×35-A2-70 GB/T 818

11 115003033283 1 Bracket, Angle sensor

12 215030000108 1 Nut M8-8-ZnD GB/T 6183

13 203060000144 2 Limit switch

14 102004060012 2 Plate

15 203050000034 1 Horn

16 215020000110 4 Screw M5×12-A2-70 GB/T 818

17 215020000105 1 Screw M4×12-A2-70 GB/T 818

18 203060000148 2 Limit switch

19 215040000002 11 Washer 4-A2-70 GB/T 93

20 215020000001 2 Screw M4×10-A2-70 GB/T 70.1

21 215030000003 6 Nut M5-A2-70 GB/T 6170

22 203160000004 1 Rubber strap, anti-static



© Jun 2021 68 1018RE&1218RE Parts Manual

ELECTRICAL SYSTEM

6.2 LEFT DOOR ELECTRICAL COMPONENTS INSTALLATION

23

9

25

10 7 11 16

1319 21 7

11 16
8

22
17 4

3
1

5

20

14

3

18 15

2

6

24

24
6

27

28
26

29



ELECTRICAL SYSTEM

1018RE&1218RE Parts Manual 69 © Jun 2021

No. Part No. Qty. Description

1 102010063010 Options,Main controller

1-1 203020003019 1 Main controller

1-2 203020000033 1 Main controller

2 215030000027 2 Nut M10-8-ZnD GB/T 889.1

3 215040000031 8 Washer 4-A2 GB/T 97.1

4 215030000086 1 Nut M8-8-ZnD GB/T62

5 215020000108 4 Screw M4×25-A2-70 GB/T 818

6 203080003094 2 Plug, with cable

7 215040000033 6 Washer 6-A2 GB/T 97.1

8 215010000235 1 Bolt M8×25-8.8-ZnD GB/T 5789

9 105021060024 1 Guard, beacon light

10 203190000002 1 DC/DC Converter

11 215040000004 6 Washer 6-A2-70 GB/T 93

12 203080000004 8 Jacket, PVC

13 215010000234 4 Bolt M8×20-8.8-ZnD GB/T 5789

14 215040000002 4 Washer 4-A2-70 GB/T 93

15 215040000037 4 Washer 12-200HV-ZnD GB/T 97.1

16 215020000116 6 Screw M6×16-A2-70 GB/T 818

17 215040000103 1 Washer 8-100HV-ZnD GB/T 5287

18 102004030005 2 Cotter pin

19 203020003018 1 Motor controller

20 215030000002 4 Nut M4-8-A2-70 GB/T 6170

21 203060003033 1 Emergency Stop Switch

22 116003063063 1 Control panel installation(See Details)

23 215010000229 3 Bolt M6×10-8.8-ZnD GB/T 5789

24 203150000055 2 Pressure sensor

25 203050000060 1 Light, beacon

26 215040000032 2 Washer 5-A2 GB/T 97.1

27 215020000111 2 Screw M5×16-A2-70 GB/T 818

28 215040000002 2 Washer 4-A2-70 GB/T 93

29 203150000045 1 Level sensor, dual-axis



© Jun 2021 70 1018RE&1218RE Parts Manual

ELECTRICAL SYSTEM

6.3 CONTROL PANEL INSTALLATION

No. Part No. Qty. Description

1 215030000002 13 Nut M4-8-A2-70 GB/T 6170

2 203060000001 1 Key switch

3 203050000005 1 Alarm

4 203990000001 1 Guiderail

5 203060000142 1 Emergency stop switch

6 115003063018 1 Control panel harness(Not Shown)

7 102004030050 1 Ground control panel assembly

8 215040000002 13 Washer 4-A2-70 GB/T 93

9 102004060007 1 Membrane, control panel

10 215020000106 8 Screw M4×16-A2-70 GB/T 818

11 203210000002 1 Hour meter

12 215040000031 13 Washer 4-A2 GB/T 97.1

13 215020000105 5 Screw M4×12-A2-70 GB/T 818

1 8 12

4

1
8

12

10

13

11
523

9

7



ELECTRICAL SYSTEM

1018RE&1218RE Parts Manual 71 © Jun 2021

6.4 RIGHT DOOR ELECTRICAL COMPONENTS INSTALLATION

No. Part No. Qty. Description

1 203100003015 1 Charger

2 103008063052 Options, Charger cord and plug

2-1 203080003096 1 Charger cord and plug (Type L, South American specs)

2-2 203080003100 1 Charger cord and plug (Type J, Swiss specs)

2-3 203080003101 1 Charger cord and plug (Type I, China and Australian specs)

2-4 203080003098 1 Charger cord and plug (Type B, American and South American specs)

2-5 203080003102 1 Charger cord and plug (Type G, HongKong and Middle East specs)

2-6 203080003097 1 Charger cord and plug (Type M, Macao specs)

2-7 203080003099 1 Charger cord and plug (Type E+F, European and Brazilian specs)

3 215010000234 4 Bolt M8×20-8.8-ZnD GB/T 5789

4 203100003000 8 Lead acid battery, maintenance-free

3

1

4

2



© Jun 2021 72 1018RE&1218RE Parts Manual

ELECTRICAL SYSTEM

6.5 SCISSOR ARM ELECTRICAL COMPONENTS INSTALLATION

2

1

1-1b1-1a

1-2b1-2a

2-1i 2-1f 2-1e 2-1a

2-1h 2-1f 2-1e 2-1b 2-1d

2-1g 2-1c

2-2a 2-2c 2-2b



ELECTRICAL SYSTEM

1018RE&1218RE Parts Manual 73 © Jun 2021

No. Part No. Qty. Description

1 116003063054 Options,Pressure sensor

1-1 116003063057 1 Single pressure sensor installation

1-1a 203150000055 1 Pressure sensor

1-1b 203080003094 1 Plug, with cable

1-2 116003063056 1 Dual pressure sensor installation

1-2a 203150000055 2 Pressure sensor

1-2b 203080003094 2 Plug, with cable

2 102010063014 1 Options,Angle sensor

2-1 116003063076 1 Angle sensor installation

2-1a 203150000046 1 Angle sensor

2-1b 101016010063 1 Bracket

2-1c 101016010062 1 Flange

2-1d 215020000215 2 Screw M5×40-A2-70 GB/T 818

2-1e 215040000032 6 Washer 5-A2 GB/T 97.1

2-1f 215040000003 6 Washer 5-A2-70 GB/T 93

2-1g 215020000001 2 Screw M4×10-A2-70 GB/T 70.1

2-1h 215020000110 4 Screw M5×12-A2-70 GB/T 818

2-1i 215030000003 2 Nut M5-A2-70 GB/T 6170

2-2 102010063012 1 Angle sensor installation

2-2a 203150000015 1 Angle sensor

2-2b 215020000110 4 Screw M5×12-A2-70 GB/T 818

2-2c 215040000003 4 Washer 5-A2-70 GB/T 93



© Jun 2021 74 1018RE&1218RE Parts Manual

ELECTRICAL SYSTEM

6.6 PLATFORM ELECTRICAL COMPONENTS INSTALLATION

No. Part No. Qty. Description

1 215010000234 1 Bolt M8×20-8.8-ZnD GB/T 5789

2 215030000108 1 Nut M8-8-ZnD GB/T 6183

3 102010063009 Options,Platform control box

3-1 203020003020 1 Platform controller

3-2 203020000034 1 Platform controller

4 102004060022 1 Bracket

5 215040000032 4 Washer 5-A2 GB/T 97.1

6 215040000003 4 Washer 5-A2-70 GB/T 93

7 215020000111 4 Screw M5×16-A2-70 GB/T 818

5

7

3

214

6



ELECTRICAL SYSTEM

1018RE&1218RE Parts Manual 75 © Jun 2021

6.7 CHASSIS HARNESS

08
1 2

34

21
5

0021
4

100

Le
ve

l S
wit

ch

320

Rig
ht 

os
cill

ate

Osc
illat

e A
ccu

mu
lato

r

Ra
ise

d

19
0

1 2

23
0

Lef
t os

cilla
te

00

1 2
100

00

1 2

00

1 2

00

7040

25
0

Os
cill

ate
 en

ab
le

1 2

25
0

00

Ele
ctr

ic p
rop

ort
ion

al 
rel

ief
 va

lve
1 2

00

50

Ste
er 

lef
t

Ste
er 

rig
ht

1 2
00

19
0

10
0

30 3
2

01
00

1
2

DC
/DC

 Co
nve

rtor

36
0

10
0 10
0

50

200

To
 K1

 Co
nta

cto
r C

on
tac

t

51
0

51
1

KI C
ont

acto
r co

il

10
0

10
0

50

15
0

500

1 2
00

16
0

CA
NH

1
CA

NL
1

Co
mm

un
ica

tio
ns

 pl
ug

FU
4 1

0A

10
0

1 13 24

12 23 35

黑

CA
NL1

CA
NH

1

51
0 40

8

40
1

40
2

40
4

50
0

40
4

40
6 40

340
5

51250
3

50
4

50

Pre
ssu

re 
Ins

pe
ct

Pre
ssu

re 
Ins

pe
ct

41240
3

40
450

50

70

200

31 1

50

18
0 20

0

30
0

1 13 24

12 23 35

黑

CA
NL1

CA
NH

1

51
0

51
1

50
0

50
1

50
2

50
5

50
6

50
8

50
4

50
3

50
7

51
0

100

17
0

10
0

Dri
vin

g M
oto

r C
on

tro
llor

L

To
 M

an
ul 

Sw
itch

K 22
2

L 21
5

M 22
3

N 21
1

J 21
4

H 22
1

S 21
7

E 20
1

T 21
8

U

dd

R
P 21

2
gg32

8

D
C

hh
F 20

2
G 22

0
cc 51

0

A 08
X

B

V
W

aa 08
bb 31

ff
ee

2
1

01

3
00

4
00

28
27

29

26

25

21

30
31

22
30

6
23

30
5

24
08

18
19

20

35
34

36

33
32

37
38

31
714

13

15

12
11

16
32

2
17

32
3

42
41

31
9

43

40
39

31
8

44
47

32
646

32
5

48
32

7

45
32

4

8
7

9

6 30
15 30

2

10

3 CA
NL

1CA
NH

1

4

1
2

30
7

00
00

32
1

32
0

15
0

DC
/DC

 Co
nve

rtor

1 2
00 323

Ou
trig

ge
r R

etr
ac

t

322

1 2
00

15
0

12
0

Ou
trig

ge
r E

xte
nd

328
00

+
-

65
0

12
3 4201

08

1
2

3

Hor
n

Ste
er 

Se
ns

or

Up
 Lim

it S
wit

ch

12
3 4220

1 2

170

350

08

324

Lef
t F

ron
t Li

mit
 Sw

itch

Dri
vin

g M
oto

r C
on

tro
llor

R

08
12

3 4221

1 2

325

Rig
ht F

ron
t Li

mit
 Sw

itch

Rig
ht F

ron
t ou

trig
ger

65
0

1350

170

350

12
3 4

08
202

Low
er 

Lim
it S

wit
ch

1
2

3

1 2

00
Pre

ssu
re 

Ins
pe

ct 
1

08
00

21
9

08 21
8

low
er

An
gle

 S
en

so
r

302

Pre
ssu

re 
Ins

pe
ct 

2

32
50

270050
0

50

10
0

100

Lef
t F

ron
t ou

trig
ger

1350

75
0

850

08
12

3 4222

1 2

15
0

320

00
Lef

t R
ear

 ou
trig

ger

Lef
t R

ear
 Lim

it S
wit

ch

08
12

3 4223

1 2

20
0

45
0

850

100

320

15
0

00

150

Rig
ht R

ear
 ou

trig
ger

Rig
ht R

ear
 Lim

it S
wit

ch

08

12
3 4

15
0

150

Rig
ht o

sci
llat

e s
wit

ch

Driv
ing 

Mo
tor 

RMo
tor 

tem
per

atu
re i

nsp
ect 

R

Driv
ing 

Mo
tor 

Bra
ke R

10
0

45
0

Driv
ing 

Mo
tor 

Bra
ke L

Driv
ing 

Mo
tor 

L

100 150

15
0 150

Lef
t os

cill
ate

 sw
itch

08

12
3 4

Mo
tor 

tem
per

atu
re i

nsp
ect 

L

250

400

40
0

25
0

30
0

20
0

25
0

50
2

51
2

41
2

600

08 08X
Ch

arg
er 

pro
tec

t
28

00

100

100

45
0

17
50

30
0

35
0

150
0

10
0

400

10
0

200

CA
NH

CA
NL

40
0

1 2
00317

Fld
sh

ing
 Be

ac
on

100

40
2

10
0

35

12
3 4CA

NH

0800

CA
NL

GP
S M

od
el

20
0

15
0

Re
mo

te 
da

ta 
int

era
ctio

n u
nit

1
4

5
8

00
CA

NH

CA
NL

08
35

B C

A

A B

C

A B

C

A B

C

A B

C

1
2

3
4

5

1
2

3
4

1
2

1
2

1
2

1
2

1
2

3
4

1 2

301 318320 319321307

305

00

306

33

33 50
0

31

30

00

503
504

507

08
00

217

00

326

403
406

405
404

402
401

327

21
2 404

408

504
508

502
501

503
506

505
504

21
1

10
11

12
13

14

15
29

30
31

32

19

20
21

22
23

24
25

26

47

6
7

8
9

16
17

18

27
28

42
43

44

53
54

33
34

35
36

37
38

39

40
41

45
46

48
49

50
51

52

55
56

57

00

00



© Jun 2021 76 1018RE&1218RE Parts Manual

ELECTRICAL SYSTEM

No. Part No. Qty. Description

1 203080000150 1 Plug(male), flange connector

2 203080000137 3 Pin,female,30A

3 203080000146 41 Pin, female

4 203080000184 2 End attachments,ITT

5 203080000145 1 Plug(male), 48-core connector

6 203080000404 4 Jacket

7 203080000032 4 Lock

8 203080000041 70 Terminal, female

9 203080000508 4 Connector, 3 position, female

10 203080000410 17 Jacket

11 203080000016 17 Lock

12 203080000437 17 End attachments, 2-pin, female

13 203080000448 17 Rubber, 2-pin

14 203080000124 1 Terminal, blade-hole type

15 203080000129 2 Jacket, flexible

16 203080003017 2 Connector, 35P, AMP

17 203080003021 30 Terminal, 35P, AMP

18 203080000295 40 Plastic plug

19 203080000474 4 Cover, waterproof, 2-pin, female

20 203080000068 20 Blind plug

21 203080000044 10 Jacket

22 203080000020 10 Lock

23 203080000445 10 End attachments, 4-pin, female

24 203080000446 10 Rubber, 4-pin

25 203080000492 5 Cap, Female (4 position)

26 203080000262 6 AMP Terminal

27 203080000315 2 Connector

28 203080000314 2 Lock

29 203080000197 4 Terminal

30 203080000368 1 Socket

31 203080000373 1 Socket

32 203080000405 1 Jacket

33 203080000046 1 Lock

34 203080000033 2 Terminal, male

35 203080000466 1 End clip, 3-pin, male

36 203080000086 1 Connector

37 203080000424 17 Tube



ELECTRICAL SYSTEM

1018RE&1218RE Parts Manual 77 © Jun 2021

No. Part No. Qty. Description

38 203080000422 4 Nylon hose, open-end

39 203080000037 2 Pipe, corrugated

40 203080000135 1 Corrugated pipe (Black)

41 203080000417 1 Nylon hose, closed-end

42 203080000427 1 Jacket

43 203080000428 2 Pin, female

44 203080000429 1 Cap, waterproof

45 203080000291 4 Connector

46 203080000297 4 Seal

47 203080000292 2 Connector

48 203080000298 16 Terminal

49 203080000287 2 Seal

50 203080000248 82 Cable

51 203080000308 32 Cable

52 203080000307 16 Cable

53 203080000047 3 Cable

54 203080000196 4 Cable

55 203080003216 1 Jacket, AMP

56 203080003218 5 Terminal AMP

57 203080000018 3 Terminal



© Jun 2021 78 1018RE&1218RE Parts Manual

ELECTRICAL SYSTEM

6.8 POWER CABLE KIT

1
2

3

5

6

7

4
1 1

1 1

1

P- P-

Battery 2 

+

-
Battery 1 

+

-

Battery 7 

-

+
Battery 8 

+Battery 5 

-

+
Battery 6 

-

Battery 4 

+

-
Battery 3 

+

-

+

1 2

+ -
+
B+

-
B-

+
B+

-
B-

V

U
W

V

V

U
W

U W

MC2

VUW

MC1

Power Switch

F1

Auxiliary Lift Pump

QF1

KM

Right Drive Motor Left Drive Motor

Ba+~Ba-

P--MP

KM-MP

Ba+~BATT-

Ba+~Ba-

QF1.2-F1

89

Ba+~QF2.1



ELECTRICAL SYSTEM

1018RE&1218RE Parts Manual 79 © Jun 2021

No. Part No. Qty. Description

1 203230000630 6 Power Cable Kit

2 203230000573 1 Power Cable Kit

3 203230000283 1 Power Cable Kit (red)

4 203230000405 1 Power Cable Kit (black)

5 203230000790 1 Power Cable Kit

6 203230000786 1 Power Cable Kit

7 203230000777 1 Power Cable Kit

8 203080000422 11 Nylon hose, open-end

9 203080000004 23 Jacket, PVC



© Jun 2021 80 1018RE&1218RE Parts Manual

ELECTRICAL SYSTEM

6.9 UPPER-LOWER�PART�WIRING�HARNESS-1018RE

No. Part No. Qty. Description

102003060023 1 Ground to Platform Harness

1 203080000349 1 Connector

2 203080000351 5 Pin

3 203080000353 1 Cover

4 203080003050 19 Cable, 5-pin cordset

5 203080000348 1 Connector

6 203080000355 5 Socket

7 203080000354 1 Cover

8 203080000350 2 Connector

CANH

CANL 06 08

00 CANH

CANL 06 08

00

12

345

12

345

1 2 3 5 6 7 8

4

18.5m



ELECTRICAL SYSTEM

1018RE&1218RE Parts Manual 81 © Jun 2021

6.10 UPPER-LOWER�PART�WIRING�HARNESS-1218RE

No. Part No. Qty. Description

102004060015 1 Ground to Platform Harness

1 203080000349 1 Connector

2 203080000351 5 Pin

3 203080000353 1 Cover

4 203080003050 20 Cable, 5-pin cordset

5 203080000348 1 Connector

6 203080000355 5 Socket

7 203080000354 1 Cover

8 203080000350 2 Connector

CANH

CANL 06 08

00 CANH

CANL 06 08

00
12

345

12

345

2 3
4

5 6 7 81

19.5



© Jun 2021 82 1018RE&1218RE Parts Manual

ELECTRICAL SYSTEM

6.11 ELECTRICAL SCHEMATIC

J1-
C6

J2-
C2

J2-
A2

J2-
C6

J2-
A6

J2-
B6

J2-
A5

J2-
A8

J2-
A12

J2-
A11

J2-
A10

J1-
C3

J2-
A7

J1-
C1

J1-
C5

J1-
A1

J1-
A2

J1-
B3

J2-
B12

J2-
C11

J1-
B6

J1-
B7

J1-
B9

J1-
B5

J1-
B10

J1-
B11

KS
1

02

03
05

04
04

07

06

06 05

0506CA
NH

CA
NL

06 05

05

0202

06

H1

30

87
87A

20
2

21
4

21
5

09
04

22
0

22
1

22
2

22
3

30
2

30
5

30
6

30
7

31
6

31
7

31
8

31
9

32
1

32
2

32
3

32
4

32
5

32
6

32
7

08

09
09

09
09

S1

红
黑

黄
白

B B1

2 4 3

06

20
8J2-

B11

05

NO
NO

NO
NO

NO HC

Y8
Y7

Y3

Y4

Y9
Y1

00
Y9

3
Y9

4
Y4

0

Y3
9

Y3
5

Y3
6

Y3
3

Y3
4

NC HO
K1

K2

GN
D

1
2

3
4

CA
NH

CA
NL

CT
RL

 P
W

R 
OU

T

CT
RL

 P
W

R 
IN

CA
NH

CA
NL

GN
D

PL
AT

FO
RM

PC
ON

LS
12

LS
13

LS
14

LS
15

G1

H2
FB

1

LS
2

0506CA
NH CA
NL 00

13 14

13 14

30

87
87A

GN
D

下降
到位

钥匙
选择

左前
支腿

右前
支腿

左后
支腿

右后
支腿

下降
喇叭

右转
左转

电比
例溢

流阀
蜂鸣

器
警示

灯
支腿

升
支腿

缩
左前

支腿
右前

支腿
左后

支腿
右后

支腿

角度
传感

器
J2-

B1
J2-

B3
Y轴

X轴

J1-
B2

NC

LS
3

21 22

J2
-A

1
上到

位
J2-

C1209

上升 J1-
A3

J1-
A7

J1-
A8

J1-
B12

NC HO

LS
1

13 14

左浮
动

右浮
动

U3
U4

23
3

21
9

21
7

21
1

21
2

04

U5

21
8

GN
D

右浮
动检

测
左浮

动检
测

GN
D

K7

09

32
8

30

87
87A

NO HC

3 2

NO HC

3 2

NO HC

3 2

NO HC

3 2

油缸
支腿

缩到
位

LS
4

LS
16

LS
17 LS
18

LS
19 33
0aa bb cc

L_V L_U L_W L_B
+

L_P
-

50
4

50
3 51
0

51
1

R_A
14

R_A
13

R_V R_U R_W R_A
22

R_A
5

R_A
25

R_A
3

R_A
10

R_A
12

R_B
+

R_P
-

R_A
18

R_A
15

R_A
30

40
4

40
8

40
3

40
6

40
5

33

32

R_A
2

R_A
4

50
0

50
6

50
5

50
8

50
2

50
1

40
2

40
1

R_A
28

R_A
27

P-L_
V

L_
U

L_
W

R_
V

R_
U

R_
W

左
行

走
电

机
制

动
右

行
走

电
机

制
动

S1
1

左
行

走
电

机
S1

2
右

行
走

电
机

BA
+

MP

2 13 4

12 3 4

1
2

1
2

50
0

F1
CA

NH
1

CA
NL

1
120

Ω R
1

3351
0

Ch
arg

er -

12V GN
D 48V GN
D

断
电

开
关

Ke
y

DC
-D

C

30

87
87A

35
0A

86
85

K3

K3

K7

SB
0

06

主控
电源

急停
电源

电机
控制

器电
源

J2-
B9

J2-
C5

CAN
H1

CAN
L1

CA
NH

1

CA
NL

1

86
85

J2-
C3

J2-
C1

J2-
C7

J2-
B4

J2-
B2

电机
控制

器总
线

L_A
14

L_A
13

L_A
22

L_A
5

L_A
25

L_A
3

L_A
10

L_A
12

L_A
18

L_A
15

L_A
30

L_A
2

L_A
4

L_A
28

L_A
27

01

01

F4
 10

A

L_B
-

R_B
-

MC
-L

MC
-R

J2-
B5

30
1

12V
电源

充电
开关

J1-
C2

F2
-15

A

F3
-7A

08
08

08
08

F5
-10

A

+

08
X

08

3031

31

小
时

表
喇

叭
电机

控制
器总

线
左

浮
动

右
浮

动
浮

动
使

能
支

腿
 升

支
腿

 缩
左

前
支

腿
右

前
支

腿
左

后
支

腿
右

后
支

腿
上

升
下

降
电

源
转

换

下
降

到
位

平
台

控
制

盒
断

电
开

关
左

前
支

腿
接

地
开

关
右

前
支

腿
接

地
开

关
左

后
支

腿
接

地
开

关
右

后
支

腿
接

地
开

关
水

平
传

感
器

右
浮

动
检

测
左

浮
动

检
测

 角
度

传
感

器
上

到
位

 压
力

传
感

器
1

 支
腿

缩
到

位
右

行
走

电
机

左
行

走
电

机
急

停
开

关
钥

匙
开

关
 压

力
传

感
器

2
保

险

电
池

充
电

器
喇

叭
继

电
器

蜂
鸣

器
警

示
灯

电
比

例
溢

流
阀

右
转

左
转

压力
传感

器1
压力

传感
器2

32
0

Y9
9J2-
C8

浮动
使能

浮动
蓄能

器

08

08
X

08

J1-
B1计时

表

浮
动

蓄
能

器

20
9

50
9

1

2

3

3 1

GN
D

OU
T

+1
2V

50
7

2
40

4

1
2

3

1
3

2

1
3

2

充
电

插
头

L_A
20

51
0

J1-
C11

J1-
C10

TX
GND

1

程序
端口

J1-
C12

RX

R_A
20

GN
D

GN
D

GN
D

R_A
6

L_A
6

S1
5

转向
检测

U7
A

C

B

41
2

蓄能
器压

力

U8
A

C

B
51

2

BA
-

86
85

86
85

86
85

系
统

压
力

传
感

器

主
系

统
压

力

电
机

控
制

器
蓄

能
器

压
力

GN
D

角
度

传
感

器

EC
U

GP
S

Mo
de

l

2 (VC
C)

5 (AC
C)

1

3 CA
NH

7 CA
NL

GN
D

4
6

8

CA
NL

CA
NH

31
31

08

GN
D

照
明

灯

限
高

DI

L_A
7

40
2

GP
S模

块

NO

4
2

1
3

NC

LS
20

21 22

NC

LS
21

21 22

NC

LS
22

21 22

NC

LS
23

21 22

20
1

23
0

23
1

23
2

J1-
C4

23
4NO

LS
24 脚踏

脚
踏

开
关

F9
-1A

35

选
配

选
配

选
配

选
配

选
配

选
配

选
配

选
配

选
配

S1
3

S1
4 温

度
传

感
器

温
度

传
感

器

B-

220
V～



1018RE&1218RE Parts Manual 83 © Jun 2021

7 DECALS



© Jun 2021 84 1018RE&1218RE Parts Manual

DECALS

7.1 DECALS (GB)

P

P

F

F

不带支腿粘贴位置 不带支腿粘贴位置

不带支腿粘贴位置 不带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

3

5

9

3

10 9 18 19

7

8

18 1924

3

7

8

9 101819 910 26

7

8

3

21

1819 18 19
1819 18 19

32

27 29

32

4

21

28

10

28

31

17

2

2

7

8

35

23

1 1

4

5

2

17

25

2

1819

16

16

30

15
22

17

36
37

1111

6

12 14 12

34

13

33

38

14

20

13



DECALS

1018RE&1218RE Parts Manual 85 © Jun 2021

No. Part No. Qty. Description

115002103011 1 1018RE decals (GB)

115003103016 1 1218RE decals (GB)

1 101048103025 2 LOGO-SINOBOOM

2 101012100029 4 Decal-Crush hazard

3 101012100018 4 Decal-Crush hazard

4 101012100027 2 Decal-Read manuals

5 101012100030 2 Decal-Bulkhead overhaul

6 104009100018 1 Decal-Hydraulic oil

7 101014100013 4 Decal-Crush hazard

8 115003103006 4 Decal-Outrigger load 2300kg

9 115003103007 4 Decal-Wheel load 2400kg

10 101012100026 4 Decal-Forklift fork position

11-1 115002103002 1 Decal-1018RE

11-2 115003103002 2 Decal-1218RE

12 101014100034 2 Decal-Contact information

13 101014100036 2 Decal-Warranty period

14 102001103016 2 Decal-Logo, white

15 101058103001 1 Decal-IPAF

16 101012100009 2 Decal

17 101012100005 3 Decal-Electrocution hazard

18 101014100021 4 Decal-Tiedown

19 101014100020 4 Decal-Lifting lugs

20 101014100016 1 Decal-Electrocution hazard

21 101012100012 2 Decal-High Pressure Hazard

22 216060000004 2 Attention line, 50mm wide

23 101012100011 1 Decal-Emergency down

24 102004100008 1 Decal-Tiedown

25 115003103004 1 Decal-Tipping hazard

26 101012100001 1 Decal-No fire

27 101012100007 1 Decal-Tipping hazard

28-1 102003100009 1 Decal-Use condition(1018RE)

28-2 102004100024 2 Decal-Use condition(1218RE)

29 101012100019 1 Decal-Tipping hazard

30 102004100040 1 Decal-Crush hazard

31 101014100026 2 Decal-Engage safety arm

32 101016100030 8 Decal-Lanyard anchorage points

33 101056103002 1 Decal-Main power switch



© Jun 2021 86 1018RE&1218RE Parts Manual

DECALS

No. Part No. Qty. Description

34 102001103001 1 Nameplate-GB

35 215050000012 4 Blind rivet 4×8-ZnD GB/T 12618.2

36 104011100010 1 Decal-Hydraulic oil level

37 104011100003 1 Decal-Hydraulic oil level

38 101055103016 1 Decal-Emergency stop switch



DECALS

1018RE&1218RE Parts Manual 87 © Jun 2021

7.2 DECALS (CE-METRIC)

P

P

F

F

3

5

9

3

10 9 16 17

7

8

16 1722

3

7

8

9 101617 910 24

7

8

3

19

1617 16 17

1617 16 17

30

25 27

30

4

19

26

10

26

31

29

2

2

7

8

32 33

21

1
1

4

5

2

15

23

2

1617

14

14

28

36

13 20

15

34
35

6

11
11

12
12

15

18

不带支腿粘贴位置 不带支腿粘贴位置

不带支腿粘贴位置 不带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

带支腿粘贴位置带支腿粘贴位置



© Jun 2021 88 1018RE&1218RE Parts Manual

DECALS

No. Part No. Qty. Description

115002103005 1 1018RE decals (CE-Metric)

115003103010 1 1218RE decals (CE-Metric)

1 101048103025 2 LOGO-SINOBOOM

2 101012100029 4 Decal-Crush hazard

3 101012100018 4 Decal-Crush hazard

4 101012100027 2 Decal-Read manuals

5 101012100030 2 Decal-Bulkhead overhaul

6 104009100022 1 Decal-Hydraulic oil

7 101014100013 4 Decal-Crush hazard

8 115003103006 4 Decal-Outrigger load 2300kg

9 115003103007 4 Decal-Wheel load 2400kg

10 101012100026 4 Decal-Forklift fork position

11-1 115002103002 1 Decal-1018RE

11-2 115003103002 2 Decal-1218RE

12 102001103016 2 Decal-Logo, white

13 101058103001 1 Decal-IPAF

14 101012100009 2 Decal

15 101012100005 3 Decal-Electrocution hazard

16 101014100021 4 Decal-Tiedown

17 101014100020 4 Decal-Lifting lugs

18 101014100016 1 Decal-Electrocution hazard

19 101012100012 2 Decal-High Pressure Hazard

20 216060000004 2 Attention line, 50mm wide

21 101012100011 1 Decal-Emergency down

22 102004100008 1 Decal-Tiedown

23 115003103004 1 Decal-Tipping hazard

24 101012100001 1 Decal-No fire

25 101012100007 1 Decal-Tipping hazard

26-1 102003100009 1 Decal-Use condition(1018RE)

26-2 102004100024 2 Decal-Use condition(1218RE)

27 101012100019 1 Decal-Tipping hazard

28 102004100040 1 Decal-Crush hazard

29 101014100026 2 Decal-Engage safety arm

30 101016100030 8 Decal-Lanyard anchorage points

31 101016100031 1 Decal-Main power switch

32 102001103003 1 Nameplate-CE

33 215050000012 4 Blind rivet 4×8-ZnD GB/T 12618.2



DECALS

1018RE&1218RE Parts Manual 89 © Jun 2021

No. Part No. Qty. Description

34 104011100010 1 Decal-Hydraulic oil level

35 104011100003 1 Decal-Hydraulic oil level

36 101055103015 1 Decal-Emergency stop switch



© Jun 2021 90 1018RE&1218RE Parts Manual

DECALS

7.3 Decals (CE-Imperail)

P

P

F

F

不带支腿粘贴位置 不带支腿粘贴位置

不带支腿粘贴位置 不带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

3

5

9

3

10 9 16 17

7

8

16 1722

3

7

8

9 101617 910 24

7

8

3

19

1617 16 17

1617 16 17

30

25 27

30

4

19

26

10

26

31

29

2

2

7

8

32 33

21

1
1

4

5

2

15

23

2

1617

14

14

28

36

13 20

15

34
35

6

11
11

12
12

15

18



DECALS

1018RE&1218RE Parts Manual 91 © Jun 2021

No. Part No. Qty. Description

115002103004 1 1018RE decals (CE-Imperial)

115003103005 1 1218RE decals (CE-Imperial)

1 101048103025 2 LOGO-SINOBOOM

2 101012100029 4 Decal-Crush hazard

3 101012100018 4 Decal-Crush hazard

4 101012100027 2 Decal-Read manuals

5 101012100030 2 Decal-Bulkhead overhaul

6 104009100022 1 Decal-Hydraulic oil

7 101014100013 4 Decal-Crush hazard

8 115003103006 4 Decal-Outrigger load 2300kg

9 115003103007 4 Decal-Wheel load 2400kg

10 101012100026 4 Decal-Forklift fork position

11-1 115002103003 1 Decal-3369RE

11-2 115003103003 2 Decal-4069RE

12 102001103016 2 Decal-Logo, white

13 101058103001 1 Decal-IPAF

14 101012100009 2 Decal

15 101012100005 3 Decal-Electrocution hazard

16 101014100021 4 Decal-Tiedown

17 101014100020 4 Decal-Lifting lugs

18 101014100016 1 Decal-Electrocution hazard

19 101012100012 2 Decal-High Pressure Hazard

20 216060000004 2 Attention line, 50mm wide

21 101012100011 1 Decal-Emergency down

22 102004100008 1 Decal-Tiedown

23 115003103004 1 Decal-Tipping hazard

24 101012100001 1 Decal-No fire

25 101012100007 1 Decal-Tipping hazard

26-1 102003100009 1 Decal-Use condition(1018RE)

26-2 102004100024 2 Decal-Use condition(1218RE)

27 101012100019 1 Decal-Tipping hazard

28 102004100040 1 Decal-Crush hazard

29 101014100026 2 Decal-Engage safety arm

30 101016100030 8 Decal-Lanyard anchorage points

31 101016100031 1 Decal-Main power switch

32 102001103003 1 Nameplate-CE

33 215050000012 4 Blind rivet 4×8-ZnD GB/T 12618.2



© Jun 2021 92 1018RE&1218RE Parts Manual

DECALS

No. Part No. Qty. Description

34 104011100010 1 Decal-Hydraulic oil level

35 104011100003 1 Decal-Hydraulic oil level

36 101055103015 1 Decal-Emergency stop switch



DECALS

1018RE&1218RE Parts Manual 93 © Jun 2021

7.4 DECALS (AS)

P

P

F

F

不带支腿粘贴位置 不带支腿粘贴位置

不带支腿粘贴位置 不带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

3

5

9

3

10 9 16 17

7

8

16 1722

3

7

8

9 101617 910 24

7

8

3

19

1617 16 17

1617 16 17

31

26

31

4

19

10

32

30

2

2

7

8

34

21

1 1

4

5

2

15

23

2

1617

14

14

28

3713 20

35
36

6

1112 1211

33

27 25

29

15

18



© Jun 2021 94 1018RE&1218RE Parts Manual

DECALS

No. Part No. Qty. Description

115002103007 1 1018RE decals (AS)

115003103012 1 1218RE decals (AS)

1 101048103025 2 LOGO-SINOBOOM

2 101012100029 4 Decal-Crush hazard

3 101012100018 4 Decal-Crush hazard

4 101012100027 2 Decal-Read manuals

5 101012100030 2 Decal-Bulkhead overhaul

6 104009100022 1 Decal-Hydraulic oil

7 101014100013 4 Decal-Crush hazard

8 115003103006 4 Decal-Outrigger load 2300kg

9 115003103007 4 Decal-Wheel load 2400kg

10 101012100026 4 Decal-Forklift fork position

11-1 115002103002 1 Decal-1018RE

11-2 115003103002 2 Decal-1218RE

12 102001103016 2 Decal-Logo, white

13 101058103001 1 Decal-IPAF

14 101012100009 2 Decal

15 101055103019 2 Decal-Electrocution hazard

16 101014100021 4 Decal-Tiedown

17 101014100020 4 Decal-Lifting lugs

18 101014100016 1 Decal-Electrocution hazard

19 101012100012 2 Decal-High Pressure Hazard

20 216060000004 2 Attention line, 50mm wide

21 101012100011 1 Decal-Emergency down

22 102004100008 1 Decal-Tiedown

23 115003103004 1 Decal-Tipping hazard

24 101012100001 1 Decal-No fire

25-1 102003100009 1 Decal-Use condition(1018RE)

25-2 102004100024 1 Decal-Use condition(1218RE)

26 101012100007 1 Decal-Tipping hazard

27 102004100015 1 Decal-General safety

28 102004100040 1 Decal-Crush hazard

29-1 115002103006 1 Decals-Use condition (1018RE)

29-2 115003103011 1 Decals-Use condition (1218RE)

30 101014100026 2 Decal-Engage safety arm

31 101016100030 8 Decal-Lanyard anchorage points

32 101016100031 1 Decal-Main power switch



DECALS

1018RE&1218RE Parts Manual 95 © Jun 2021

No. Part No. Qty. Description

33 102001103002 1 Nameplate-AS

34 215050000012 4 Blind rivet 4×8-ZnD GB/T 12618.2

35 104011100010 1 Decal-Hydraulic oil level

36 104011100003 1 Decal-Hydraulic oil level

37 101055103015 1 Decal-Emergency stop switch



© Jun 2021 96 1018RE&1218RE Parts Manual

DECALS

7.5 Decals (KCS)

P

P

F

F

后轮前轮

不带支腿粘贴位置 不带支腿粘贴位置

不带支腿粘贴位置 不带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

4

6

4

11 10 17 18

19

8

9

17 1823

4

8

9

10 111718 1011 25

8

4

20

1718 17 18

1718 17 18

32

26 28

32

5

20

27

11

33

31

3

3

8

9

35

22

1 1

5

6

3

16

24

3

1718

15

15

29

38

14

21

16

36
37

7

12 1213 13

34

27

10

9

2

2

30

16

19



DECALS

1018RE&1218RE Parts Manual 97 © Jun 2021

No. Part No. Qty. Description

115002103010 1 1018RE decals (KCS)

115003103015 1 1218RE decals (KCS)

1 101048103025 2 LOGO-SINOBOOM

2 101012100029 4 Decal-Crush hazard

3 101012100018 4 Decal-Crush hazard

4 101012100027 2 Decal-Read manuals

5 101012100030 2 Decal-Bulkhead overhaul

6 104009100022 1 Decal-Hydraulic oil

7 101014100013 4 Decal-Crush hazard

8 115003103006 4 Decal-Outrigger load 2300kg

9 115003103007 4 Decal-Wheel load 2400kg

10 101012100026 4 Decal-Forklift fork position

11-1 115002103002 1 Decal-1018RE

11-2 115003103002 2 Decal-1218RE

12 102001103016 2 Decal-Logo, white

13 101058103001 1 Decal-IPAF

14 101012100009 2 Decal

15 101012100005 3 Decal-Electrocution hazard

16 101014100021 4 Decal-Tiedown

17 101014100020 4 Decal-Lifting lugs

18 101014100016 1 Decal-Electrocution hazard

19 101012100012 2 Decal-High Pressure Hazard

20 216060000004 2 Attention line, 50mm wide

21 101012100011 1 Decal-Emergency down

22 102004100008 1 Decal-Tiedown

23 115003103004 1 Decal-Tipping hazard

24 101012100001 1 Decal-No fire

25 101012100007 1 Decal-Tipping hazard

26-1 102003100009 1 Decal-Use condition(1018RE)

26-2 102004100024 2 Decal-Use condition(1218RE)

27 101012100019 1 Decal-Tipping hazard

28 102004100040 1 Decal-Crush hazard

29 101014100026 2 Decal-Engage safety arm

30 101016100030 8 Decal-Lanyard anchorage points

31 101016100031 1 Decal-Main power switch

32 115003103009 1 Nameplate-KCS

33 215050000012 4 Blind rivet 4×8-ZnD GB/T 12618.2



© Jun 2021 98 1018RE&1218RE Parts Manual

DECALS

No. Part No. Qty. Description

34 104011100010 1 Decal-Hydraulic oil level

35 104011100003 1 Decal-Hydraulic oil level

36 101055103015 1 Decal-Emergency stop switch



DECALS

1018RE&1218RE Parts Manual 99 © Jun 2021

7.6 DECALS (ANSI)

P

P

F

F

不带支腿粘贴位置 不带支腿粘贴位置

不带支腿粘贴位置 不带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

3

5

3

10 9 16 17

18

7

8

16 1722

3

7

8

9 101617 910 24

7

3

19

1617 16 17

1617 16 17

31

25 27

31

4

19

26

10

32

30

2

2

7

8

34

21

1 1

4

5

2

15

23

2

1617

14

14

28

37

13

20

15

35
36

6

11 1112 12

15

26

9

8

29

33

15

18



© Jun 2021 100 1018RE&1218RE Parts Manual

DECALS

No. Part No. Qty. Description

115002103009 1 1018RE decals (ANSI)

115003103014 1 1218RE decals (ANSI)

1 101048103025 2 LOGO-SINOBOOM

2 101012100029 4 Decal-Crush hazard

3 101012100018 4 Decal-Crush hazard

4 101012100027 2 Decal-Read manuals

5 101012100030 2 Decal-Bulkhead overhaul

6 104009100022 1 Decal-Hydraulic oil

7 101014100013 4 Decal-Crush hazard

8 102010103011 4 Decal-Outrigger load 2300kg

9 102010103010 4 Decal-Wheel load 2400kg

10 101012100026 4 Decal-Forklift fork position

11-1 115002103003 1 Decal-3369RE

11-2 115003103003 2 Decal-4069RE

12 102001103016 2 Decal-Logo, white

13 101058103001 1 Decal-IPAF

14 101012100009 2 Decal

15 101040103013 3 Decal-Electrocution hazard

16 101014100021 4 Decal-Tiedown

17 101014100020 4 Decal-Lifting lugs

18 101014100016 1 Decal-Electrocution hazard

19 101012100012 2 Decal-High Pressure Hazard

20 216060000004 2 Attention line, 50mm wide

21 101012100011 1 Decal-Emergency down

22 102004100008 1 Decal-Tiedown

23 115003103017 1 Decals-Tipping hazard

24 101012100001 1 Decal-No fire

25 101012100007 1 Decal-Tipping hazard

26-1 102009103006 1 Decals-Use condition(1018RE)

26-2 102010103006 2 Decals-Use condition(1218RE)

27 101012100019 1 Decal-Tipping hazard

28 102004100040 1 Decal-Crush hazard

29 101040103015 1 Decal-Annual inspection

30 101014100026 2 Decal-Engage safety arm

31 101016100030 8 Decal-Lanyard anchorage points

32 101016100031 1 Decal-Main power switch

33 102001103004 1 Nameplate-ANSI



DECALS

1018RE&1218RE Parts Manual 101 © Jun 2021

No. Part No. Qty. Description

34 215050000012 4 Blind rivet 4×8-ZnD GB/T 12618.2

35 104011100010 1 Decal-Hydraulic oil level

36 104011100003 1 Decal-Hydraulic oil level

37 101055103015 1 Decal-Emergency stop switch



© Jun 2021 102 1018RE&1218RE Parts Manual

DECALS

7.7 DECALS (CSA)

P

P

F

F

后轮前轮

不带支腿粘贴位置 不带支腿粘贴位置

不带支腿粘贴位置 不带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

带支腿粘贴位置 带支腿粘贴位置

4

6

4

11 10 17 18

19

8

9

17 1823

4

8

9

10 111718 1011 25

8

4

20

1718 17 18

1718 17 18

32

26 28

32

5

20

27

11

33

31

3

3

8

9

35

22

1 1

5

6

3

16

24

3

1718

15

15

29

38

14

21

16

36
37

7

12 1213 13

34

27

10

9

2

2

30

16

19



DECALS

1018RE&1218RE Parts Manual 103 © Jun 2021

No. Part No. Qty. Description

115002103008 1 1018RE decals (CSA)

115003103013 1 1218RE decals (CSA)

1 101048103025 2 LOGO-SINOBOOM

2 104011100021 2 Decal-Crush hazard

3 101012100029 4 Decal-Crush hazard

4 101012100018 4 Decal-Crush hazard

5 101012100027 2 Decal-Read manuals

6 101012100030 2 Decal-Bulkhead overhaul

7 104009100022 1 Decal-Hydraulic oil

8 101014100013 4 Decal-Crush hazard

9 102010103011 4 Decal-Outrigger load 2300kg

10 102010103010 4 Decal-Wheel load 2400kg

11 101012100026 4 Decal-Forklift fork position

12-1 115002103003 1 Decal-3369RE

12-2 115003103003 2 Decal-4069RE

13 102001103016 2 Decal-Logo, white

14 101058103001 1 Decal-IPAF

15 101012100009 2 Decal

16 101040103013 3 Decal-Electrocution hazard

17 101014100021 4 Decal-Tiedown

18 101014100020 4 Decal-Lifting lugs

19 101014100016 1 Decal-Electrocution hazard

20 101012100012 2 Decal-High Pressure Hazard

21 216060000004 2 Attention line, 50mm wide

22 101012100011 1 Decal-Emergency down

23 102004100008 1 Decal-Tiedown

24 115003103017 1 Decals-Tipping hazard

25 101012100001 1 Decal-No fire

26 101012100007 1 Decal-Tipping hazard

27-1 102009103006 1 Decals-Use condition(1018RE)

27-2 102010103006 2 Decals-Use condition(1218RE)

28 101012100019 1 Decal-Tipping hazard

29 102004100040 1 Decal-Crush hazard

30 101040103015 1 Decal-Annual inspection

31 101014100026 2 Decal-Engage safety arm

32 101016100030 8 Decal-Lanyard anchorage points

33 101016100031 1 Decal-Main power switch



© Jun 2021 104 1018RE&1218RE Parts Manual

DECALS

No. Part No. Qty. Description

34 102001103005 1 Nameplate-CSA

35 215050000012 4 Blind rivet 4×8-ZnD GB/T 12618.2

36 104011100010 1 Decal-Hydraulic oil level

37 104011100003 1 Decal-Hydraulic oil level

38 101055103015 1 Decal-Emergency stop switch



1018RE&1218RE Parts Manual 105 © Jun 2021

8 SPECIAL OPTIONS



© Jun 2021 106 1018RE&1218RE Parts Manual

SPECIAL OPTIONS

8.1 EXTERNAL POWER SUPPLY INSTALLATION

1-1f

1-1d

1-1e

1-1a

1-1c 1-2e1-1b

1-2c 1-2a

1-2b1-2d

1-3e

1-3c
1-3d

1-3a

1-3b

1

5 4 2



SPECIAL OPTIONS

1018RE&1218RE Parts Manual 107 © Jun 2021

No. Part No. Qty. Description

1 101048063022 Options,Waterproof Socket Installation

1-1 101048063020 1 Waterproof Socket Installation (GB)

1-1a 201990003005 1 Connector

1-1b 203080000301 1 Box, receptacle

1-1c 215020000113 4 Screw M5×25-A2-70 GB/T 818

1-1d 215040000003 4 Washer 5-A2-70 GB/T 93

1-1e 215040000032 4 Washer 5-A2 GB/T 97.1

1-1f 215030000003 4 Nut M5-A2-70 GB/T 6170

1-2 101048063018 1 Waterproof Socket Installation (EN)

1-2a 203080000278 1 Box, receptacle

1-2b 215020000112 2 Screw M5×20-A2-70 GB/T 818

1-2c 215040000003 2 Washer 5-A2-70 GB/T 93

1-2d 215040000032 2 Washer 5-A2 GB/T 97.1

1-2e 215030000003 2 Nut M5-A2-70 GB/T 6170

1-3 101048063021 1 Waterproof Socket Installation (USS)

1-3a 203080000472 1 Box, receptacle

1-3b 215020000105 4 Screw M4×12-A2-70 GB/T 818

1-3c 215040000002 4 Washer 4-A2-70 GB/T 93

1-3d 215040000031 4 Washer 4-A2 GB/T 97.1

1-3e 215030000004 4 Nut M6-A2-70 GB/T 6170

2 101055063028 Options, AC input cord and plug

2-1 203080000538 1 AC input cord and plug (Type E+F, European and Brazilian specs)

2-2 203080000537 1 AC input cord and plug (Type M, Macao specs)

2-3 203080000539 1 AC input cord and plug (Type J, Swiss specs)

2-4 203080000530 1 AC input cord and plug (Type I, China and Australian specs)

2-5 203080000534 1 AC input cord and plug (Type B, American and South American specs)

2-6 203080003043 1 AC input cord and plug (Type L, South American and Italian specs)

2-7 203080000532 1 AC input cord and plug (Type G, HongKong and Middle East specs)

3 116003063048 Options, AC power harness(Not Shown)

3-1 116003063118 1 AC power harness

3-2 116003063049 1 AC power harness(EN)

3-3 116003063050 1 AC power harness(USS)

4 116003063047 Options, Electrical plug

4-1 203080000470 1 Plug, USS

4-2 203080000303 1 Electrical plug

5 203080000300 1 Industrial connector



© Jun 2021 108 1018RE&1218RE Parts Manual

SPECIAL OPTIONS

8.2 FOOTSWITCH INSTALLATION

No. Part No. Qty. Description

1 215030000107 3 Nut M6-8-ZnD GB/T 6183

2 115003063027 1 Foot Switch Harness(Not Shown)

3 215040000033 3 Washer 6-A2 GB/T 97.1

4 203060003001 1 Footswitch

5 215040000004 3 Washer 6-A2-70 GB/T 93

6 215010000054 3 Bolt M6×40-A2-70 GB/T 5783

6
5
3

4

1



SPECIAL OPTIONS

1018RE&1218RE Parts Manual 109 © Jun 2021

8.3 FRONT OUTRIGGER INSTALLATION

17

15 3 4

11

6

20

20

5

13

7

10

14
18

9
16

16

8
12

4
3
15
19

1
2



© Jun 2021 110 1018RE&1218RE Parts Manual

SPECIAL OPTIONS

No. Part No. Qty. Description

1 115003033338 2 Plate

2 215010000230 8 Bolt M6×16-8.8-ZnD GB/T 5789

3 215040000005 18 Washer 8-ZnD GB/T 93

4 215010000057 18 Bolt M8×20-8.8-ZnD GB/T 5783

5 102004030175 8 Screw, self-build

6 102001030200 2 Rod, detecting

7 102004030245 2 Rubber Grommet

8 216080000002 1 Night visible leveler

9 102004030161 4 Connecting plate

10 215010000027 8 Bolt M20×80-8.8-ZnD GB/T 5782

11 102004030001 2 Outrigger cylinder

12 102004030179 1 Weldment,front outrigger

13 215030000026 2 Nut M8-8-ZnD GB/T889.1

14 215010000051 2 Bolt M6×20-A2-70 GB/T 5783

15 215040000034 18 Washer 8-200HV-ZnD GB/T 97.1

16 215030000012 16 Nut M20-8-ZnD GB/T 6170

17 102004030278 2 Guard

18 102004030263 2 Plate, bending

19 216020000025 2 Retaning ring, SSG

20 215030000006 16 Nut M10-8-ZnD GB/T 6170



SPECIAL OPTIONS

1018RE&1218RE Parts Manual 111 © Jun 2021

8.4 REAR OUTRIGGER INSTALLATION

7 12 19

10

16 19

4
18
3
8

6

11

11

5

9 9

17
15

23 20
2

21
22

1

13

14



© Jun 2021 112 1018RE&1218RE Parts Manual

SPECIAL OPTIONS

No. Part No. Qty. Description

1 102001030200 2 Rod, detecting

2 102004030165 1 Weldment, rear outrigger

3 215040000035 2 Washer 10-200HV-ZnD GB/T 97.1

4 215010000068 2 Nut M10×20-8.8-ZnD GB/T 5783

5 102004030175 8 Screw, self-build

6 102004030001 2 Outrigger cylinder

7 215040000034 16 Washer 8-200HV-ZnD GB/T 97.1

8 216020000025 2 Retaning ring, SSG

9 215030000012 16 Nut M20-8-ZnD GB/T 6170

10 102004030278 2 Guard

11 215030000006 16 Nut M10-8-ZnD GB/T 6170

12 215040000005 16 Washer 8-ZnD GB/T 93

13 215030000026 2 Nut M8-8-ZnD GB/T889.1

14 102004030245 2 Rubber Grommet

15 102004030161 4 Connecting plate

16 102004030263 2 Plate, bending

17 215010000027 8 Bolt M20×80-8.8-ZnD GB/T 5782

18 215040000006 2 Washer 10-ZnD GB/T 93

19 215010000057 18 Bolt M8×20-8.8-ZnD GB/T 5783

20 215010000234 4 Bolt M8×20-8.8-ZnD GB/T 5789

21 215010000230 8 Bolt M6×16-8.8-ZnD GB/T 5789

22 115003033338 2 Plate

23 102004030286 1 Anti-slip plate



SPECIAL OPTIONS

1018RE&1218RE Parts Manual 113 © Jun 2021

8.5 OUTRIGGER HYDRAULIC TUBES LAYOUT

Platform control valve

OR

Rear right outrigger cylinder

Rear left outrigger cylinder

Front rigfht outrigger cylinder

Front left outrigger cylinder

4

4

1

P

T

B
A

A1 B1
5

5

5

5

V1V2

V1

V1

V1

V2

V2

V2

10
10

10
10

7

7
8

8

12

14
9

9

9

9

7

7

8

8

11

11

11

11

6

15

4

3 

T2

Outrigger directional valve

2

13

13

13

13

13

13

13

13

10
10

10
10 16

G1/2G3/8
G3/8

G3/8

G3/8

G1/2

G1/2

G1/4
G1/4

G1/4 G1/4

G1/4 G1/4

G1/4 G1/4

G1/2

1SN10

1SN10

1SN08

1SN08

1SN08

1SN08

1SN08

1SN08

1SN08

1SN08

1SN08

1SN08

1SN08

1SN08



© Jun 2021 114 1018RE&1218RE Parts Manual

SPECIAL OPTIONS

No. Part No. Qty. Description

1 213050003422 1 Hose

2 213010000032 1 Fitting

3 213050000756 1 Hose

4 213010000038 3 Fitting

5 213010000006 4 Fitting

6 213050003218 1 Hose

7 213010000079 4 Fitting

8 213010000093 4 Fitting

9 213050003179 4 Hose

10 213010000012 8 Fitting

11 213050003185 4 Hose

12 213050000750 1 Hose

13 213010000009 8 Fitting

14 213050003180 1 Hose

15 213050000748 1 Hose

16 213010000055 1 Fitting



SPECIAL OPTIONS

1018RE&1218RE Parts Manual 115 © Jun 2021

8.6 HEIGHT LIMIT INSTALLATION

5

10

4

7

6

9

11

3
8

12 15

17

20
18

14

19

16

22

21

13



© Jun 2021 116 1018RE&1218RE Parts Manual

SPECIAL OPTIONS

No. Part No. Qty. Description

1 115003063035 1 Harness, height limit(Not Shown)

2 115003063029 1 Overhead Protection Harness(Not Shown)

3 215040000033 4 Washer 6-A2 GB/T 97.1

4 215020000007 4 Screw M5×16-A2-70 GB/T 70.1

5 215010000228 4 Thumb bolt M8x20-8.8-ZnD DIN 316

6 215040000003 4 Washer 5-A2-70 GB/T 93

7 203060000151 2 Limit switch

8 215030000025 4 Nut M6-8-A2-70 GB/T 889.1

9 115003043004 2 Bracket, Left

10 115003043005 2 Steel pipe, overhead

11 115003043002 2 Tube

12 215010000285 4 Bolt M6×60-8.8-ZnD GB/T 5789

13 115003043002 2 Tube

14 115003043005 2 Steel pipe, overhead

15 215010000228 4 Thumb bolt M8x20-8.8-ZnD DIN 316

16 215040000033 4 Washer 6-A2 GB/T 97.1

17 215020000007 4 Screw M5×16-A2-70 GB/T 70.1

18 203060000151 2 Limit switch

19 215010000285 4 Bolt M6×60-8.8-ZnD GB/T 5789

20 215040000003 4 Washer 5-A2-70 GB/T 93

21 215030000025 4 Nut M6-8-A2-70 GB/T 889.1

22 115003043008 2 Bracket, Right



SPECIAL OPTIONS

1018RE&1218RE Parts Manual 117 © Jun 2021

8.7 WORK LIGHT INSTALLATION

No. Part No. Qty. Description

1 215010000065 1 Bolt M8×60-8.8-ZnD GB/T 5783

2 115003043010 1 Plate, bending

3 203050000059 1 Work Light

4 115003063031 1 Work Light Harness(Not Shown)

5 215030000108 1 Nut M8-8-ZnD GB/T 6183

6 215040000034 1 Washer 8-200HV-ZnD GB/T 97.1

1 6
3
2

5



© Jun 2021 118 1018RE&1218RE Parts Manual

SPECIAL OPTIONS

8.8 RCBO INSTALLATION

No. Part No. Qty. Description

1 203160000002 1 Current leakage protector

2 215040000002 4 Washer 4-A2-70 GB/T 93

3 215040000031 4 Washer 4-A2 GB/T 97.1

4 203090000002 1 Waterproof Cover, RCBO

5 215020000107 4 Screw M4×20-A2-70 GB/T 818

5 2 3
4

1



North American Subsidiary Europe Subsidiary Korea Subsidiary
Sinoboom North American LLC Sinoboom B.V. Sinoboom Korea Co., Ltd.
310 Mason Creek Drive
unit #100
Katy, TX 77450, US
Tel: (281) 729–5425
E-mail: info@sinoboom.us

Nikkelstraat 26, NL-2984 AM Ridderkerk,
The Netherlands
Tel: +31 180 225 666
E-mail: info@sinoboom.eu

95, Docheong-ro, Yeongtong-gu, Suwon-
si, Gyeonggi-do, Republic of Korea
Tel: 010–8310–8026
E-mail: ka1@sinoboom.com

Australia Subsidiary Singapore Subsidiary
Sinoboom Intelligent Equipment Pty
Ltd.

Star Access Solutions Pte. Ltd.

50/358 Clarendon St, South Melbourne
VIC 3205, Australia
E-mail: au@sinoboom.com

112 Robinson Road #03-01 Robinson 112
Singapore 068902

Hunan Sinoboom Intelligent Equipment Co., Ltd.
No.128, East Jinzhou Avenue, Ningxiang High-tech Industrial Park, Changsha, Hunan, China
0086-0731-87116222 (Sales) & 0086-0731-87116333 (Service)
sales@sinoboom.com
www.sinoboom.com

GTJZ 0608E (2132E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

长沙市宁乡高新技术产业园区金洲大道东 128 号

0731-87116111            hr@sinoboom

. com. cn            ww w.sinoboom. com. cn     

Always For Bet t er Access Solution s
我们一直在追求新的高 度

尺寸：210×285mm

20mm

20mm

产品说明书
PRODUCT MANUAL

GTJZ 0608E (2132E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

长沙市宁乡高新技术产业园区金洲大道东 128 号

0731-87116111            hr@sinoboom

. com. cn            ww w.sinoboom. com. cn     

Always For Bet t er Access Solution s
我们一直在追求新的高 度

尺寸：210×285mm

20mm

20mm

产品说明书
PRODUCT MANUAL

GTJZ 0608E (2132E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

长沙市宁乡高新技术产业园区金洲大道东 128 号

0731-87116111            hr@sinoboom

. com. cn            ww w.sinoboom. com. cn     

Always For Bet t er Access Solution s
我们一直在追求新的高 度

尺寸：210×285mm

20mm

20mm

产品说明书
PRODUCT MANUAL

Always for Better Access Solutions
GTJZ 0608E (2132E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

GTJZ 0808E (2732E)

长沙市宁乡高新技术产业园区金洲大道东 128 号
0731-87116111            hr@sinoboom . com. cn            ww w.sinoboom. com. cn     

Always For Bet t er Access Solution s
我们一直在追求新的高 度

尺寸：210×285mm

20mm

20mm

产品说明书
PRODUCT MANUAL

Part N o.501053110002

AS/NZS


	Chassis assembly 
	Front steer outrigger installation 
	前转向支腿安装 

	Steer link 
	转向连杆 

	FL wheel installation 
	前左轮安装 

	FR wheel installation 
	前右轮安装 

	RL wheel installation 
	后左轮安装 

	RR wheel installation 
	后右轮安装 

	FL tire assembly 
	轮胎总成 

	Left door assembly 
	左门总成 

	Left door installation 
	左覆盖件安装 

	Right door assembly 
	右门总成 

	Right door installation 
	右覆盖件安装 

	Oscillate Cylinder Installation 
	浮动油缸安装 

	Ladder Installation 
	梯子安装 

	Counterweight installation-1218RH 
	配重安装 

	Chassis Shield Installation 
	底架及其附属件安装 


	Scissor assembly 
	Scissor assembly-1018RH 
	剪叉总成-1018-1 
	剪叉总成-1018-2 

	Scissor assembly-1218RH 
	剪叉总成-1218-1 
	剪叉总成-1218-2 


	Chassis-Scissor-Platform Installation 
	Scissor assembly connection 
	剪叉总成的连接 


	Platform assembly 
	Fixed Platform Assembly 
	固定平台总成 

	Extended Platform Assembly 
	延伸平台总成 

	Fixed Platform Rails Installation 
	固定平台护栏安装 

	Extended Platform Rails Installation 
	延伸平台护栏安装 

	Platform Entry Gate Installation 
	门锁安装 


	Hydraulic System 
	Chassis hydraulic components installation 
	底架液压件安装 

	Power unit installtaion 
	动力单元安装 

	Scissor arm hydraulic components installation-1018RH 
	剪叉臂液压件安装-1018 

	Scissor arm hydraulic components installation-1218RH 
	剪叉臂液压件安装-1218 

	Hydraulic Tubes Layout-1018RH 
	液压布管图EN-1018 

	Hydraulic Tubes Layout-1218RH 
	液压布管图EN-1218 

	Hydraulic Schematic (topic) 
	1018RH hydraulic schematic 
	1218RH hydraulic schematic 


	Electrical system 
	Chassis electrical components installation 
	底架电气件安装 

	Left door electrical components installation 
	左门电气安装 

	Control panel installation 
	控制面板安装 

	Right door electrical components installation 
	右门电气安装 

	Scissor arm electrical components installation 
	剪叉臂电气安装 

	Platform Electrical Components Installation 
	平台电气安装 

	Chassis harness 
	底盘电缆线束EN 

	Power Cable Kit 
	动力电缆线束EN 

	upper-lower part wiring harness-1018RH 
	上下台电缆线束-1018 

	upper-lower part wiring harness-1218RH 
	上台电缆线束-1218 

	Electrical Schematic (topic) 

	Decals 
	Decals (GB) 
	1218RE标牌总图GB 

	Decals (CE-Metric) 
	1218RE标牌图CE-公制 

	标牌总图CE-英制 
	1218RE标牌图CE-英制 

	decals (AS) 
	1218RE标牌图AS 

	标牌总图KCS 
	1218RE标牌总图CSA 

	Decals (ANSI) 
	1218RE标牌图ANSI 

	Decals (CSA) 
	1218RE标牌总图CSA 


	Special Options 
	External power supply installation 
	外接电源安装 

	Footswitch installation 
	脚踏开关安装 

	Front outrigger installation 
	前支腿安装 

	Rear outrigger installation 
	后支腿安装 

	Outrigger hydraulic Tubes Layout 
	支腿液压布管图EN 

	Height limit installation 
	限高安装 

	Work light installation 
	照明灯安装 

	RCBO installation 
	RCBO安装 





